=
3 o
RE D
~ .y Z =0
\na < <
N RO
By S0
e =
mm N Zypn
XE mE3
LE oF8
oo
<L O>
T
=L
ol <

O

A T, —

COME VISIT US ON THE WEB AT: www.progressivefarm.com




SETUP AND OPERATION

When ordering parts, provide the complete serial and model number, as well as the

desired part number and description.

For convenience and future reference, record the following information in the spaces

provided below:

DATE PURCHASED: / /

DEALER NAME:

DEALER PHONE:;:

MODEL NUMBER:

SERIAL NUMBER:

NOTE: Throughout this manual, references of “right” or “right side” and “left” or “left
side” are always from a point behind the implement facing forward, in the direction of
travel.




TIHEOGUCHION ..o.crvincvariscaeri ittt s e ees st es s eee et seses 1
SAfEtY RUIES .o.ovce ettt 2-3
Recommended Tire PIESSUIES ........o.icriiiiiiieiiceeeteieer st eree s ee et en e 3
BOIt TOTQUE ...ttt et ettt ee e et eerase e ren e s e s, 4-5
Lubrication & MaifiteIANCE ........cccoviivereiireice ettt obeee s sees st es s ss e 6
Assembly INSEIUCHONS ......c.viiiiiiineee bt 7-9
HAardware PACKAEES .....vvevecreiicieieece ettt st e st serees e enees 10-14
1300 DFBWING .....covviianeriiinieiserie ettt s et es st even s eranesssensesesesereseserensseseennn, 15
MaINTTAME SEE-UP 1o.oveviciiiie et e e s et ese e e e e e e et es oo tr et e 16
Mainframe Wheel ASSEMBIY ...........covooiviiireeeires s s cees s e s e e e 17-18
WINE ASSEIIDIY ...ttt sttt es s s e ena e s s e sn s 19
Wing Wheel ASSEIMDBLY ... e eer e 20-21
Optional Tandem Wheel ASSEMDBIY ........coooovievciviiieicciencrioee e e, 22-25
Hydraulic Lift SYSIEM ...covciiiececccie ettt 26-29
WiIng HYAraulios ... ...oovoeeereecirinicni et eveees st e 30-31
Hose Routing/Hydraulic COMPONENTS ..........c.ccceeveirviieierireeirtriseeseeesessresrssoreesesssesses 32-34
Offset Bracket ASSEMDBIY ........vciviiicceecceie ettt en e, 35
Shank Mount ASSEMbBIIES ...........ooviiieiii e e s 36-43
Disc Sealer ASSEMDLY .......ccccovviviiviiiieieieees sttt ettt 44
REAT HItCHES .....veiiriiseei ettt e er et s st v 45 - 46




Safety Light PACKAZE ........cccooiiviiiiiiiiceieees e ee et 56 - 57
Hub ASSEMBHES ........ooviiirriirieeeneti et et e ee e, 58 - 60
Cylinder BreaKdOWIis .........cooiiiiiiiicesieeiise e eceene oo eeesesses e eee et 61-64
Shank ConfIgUIations ...ttt e, 65 - 82
12 ROW = 307 MATKEIS ...ttt es e 83-97

Warranty




Introduction

The purpose of this manual is to assist in the assembly, operation, and
maintenance of your Model 1300 Toolbar. The extra care given by the operator will
compliment the efficient and economical use of this machine for years to come.

During the assembly process, it will be necessary to attach various components
together using pins and shaft of various sizes. Please take the extra tiime required to
remove excess paint from the pins and shafts as well as the bushing bores that they will
be placed through. Anti-seize or an equivalent product should be applied to all
non-greasable joints and pins. The time and effort spent now will be well rewarded in
time savings in the future.

Follow the assembly sequence provided in the illustrations and part descriptions.
Before you begin assembly, read this manual and become acquainted with the various
components of this implement,

Thank You.

7/01 Model 1300 Anhydrous Toolbar




SAFETY FIRST!

FOLLOW THESE RULES:

Comply with your state and local laws governing highway safety while moving ma-
chinery on the highway.

The SMYV reflector emblem should be used at all times on public roads, and always
use the flashing warning lights on your tractor.

Drive at a reasonable speed to maintain complete control of your machine at all
times. Do not exceed 20 MPH (32.2 km/h) while transporting. Avoid heavily traveled
roads whenever possible.

Hydraulic fluid escaping under pressure can have enough force to penetrate your
skin. If you are injured by escaping fluid, see a doctor at once. Serious infection or reac-
tion can result if medical treatment is not given immediately. Make sure all connections
are tight and that hoses and lines ate in good condition before applying pressure to the sys-
tem. Relieve all pressure before disconnecting any lines or performing other work on the
hydraulic system. To find a leak under pressure, use a small piece of cardboard or wood,
NEVER use your hands.

At least once a year, inspect all hydraulic hoses for leaks, cracks, abrasions, and
pinched areas. Tighten fittings or replace hoses as needed.

Always be sure the hydraulic lines and cylinders are free of air and do not leak. Af-
ter connecting any new parts, replacing old parts, or servicing the hydraulic components,
carefully cycle the hydraulic cylinders several times to purge trapped air from the system,
Check all the connections for any leakage.

Always block up raised equipment when servicing it. NEVER rely on the hydraulic
system to support the implement during servicing,

1/01 Model 1300 Anhydrous Toolbar 2




SAFETY FIRST!

FOLLOW THESE RULES:

Keep all safety equipment, such as hitch pins, chains, SMV emblems, lights, reflec-
tors, etc... in good repair. Please note all safety decals, and keep them in place. New de-
cals are available from your dealer. '

Misuse, abuse, neglect, or modification of this machine can cause:
— mechanical breakdown

— property damage
— personal injury or death

Always use proper safefy precautions and common sense. Set a good example and
show your workers how to work safely, be an example, not a statistic.

® ™
Recommended Tire Pressures
Tire Size & Ply Pressure

13.6 x 38 - 12 ply 44 PSI
12.8Lx 15 - 12 ply 50 PSI
12.5Lx 15 - 8 ply 36 PSI
16.8 x 16.1 - 10 ply 36 PSI
18.4x26 - 10 ply 26 PSI
5:30x12-6 ply 55 PSI
18 x 8:50 x 8- 4 ply 22 PSI

. 4:80 x 8 - 4 ply 42 PSI )

7/01 Maodel 1300 Anhydrous Toolbar 3




BOLT TORQUE

1. Tmproperly, tightened bolts will result in damage, breakage, expense, and lost time.
2. Always replace bolts with the specified grade and type.

3. Torque all fasteners to the proper value during assembly, then check after every two (2)
hours of operation until they remain tight.

4. Use the following torque chart as a guide to insure proper tightening of the fasteners.

3. Make a daily inspection of the implement checking for loose bolts as well as leaking

hoses.

7/01 Model 1300 Anhydrous Toolbar 4




7/01

C

SNS

BOLT® - TPI |GRADE2|{GRADES5 A-325 |GRADES
3/8 - 16 25 35 50
7/16 - 14 35 55 30
172 - 13 55 85 125
9/16 - 12 75 125 175
5/8 - 11 105 170 235
3/4 - 10 185 305 425
7/8 - 9 170 445 690

1-8 260 670 1030
1-1/8 - 7 365 900 1460
1-1/4 - 7 515 1275 2060
1-3/8 - 6 675 1675 2700
1-12 - 6 900 2150 3500

TORQUE VALUES ARE IN FT./LBS. AND ARE BASED ON PLATED OR GREASE
COATED HARDWARE. INCREASE VALUES 5 - 10% FOR FINE THREADS.
USE 65% OF THE LISTED VALUE FOR JAM NUTS.

Model 1300 Anhydrous Toolbar




2/01 Model 1300 Anhydrous Toclbar 6

1300 SAFETY OFCALS ~ LUBRICATION — SERIL NUMBER

4 DANGER
s il THE DECALS ON THIS IMPLEMENT

ARE. PROVIDED FOR YOUR SAFETY. ZERK
IF THEY BECOME DAMAGED CGR LOST,
IT IS THE RESPONSIBILITY OF THE
@ = OPERATOR TO REWLACE THEM.
B NEW DECALS ARE AVAILABLE FROM
YOUR DEALER, ZERK
900809
A\ CAUTION
STAND
CLEAR
@ o @ TWIN FRAME
“w'l"‘lg 90080& ""‘FI‘L’.“.?EI.W:“;
FOLDING | —SSmanr |
OR UN— 900805
FOLDING.
ZERK
o080 zexK PROGRESSIVE
900800
/B CAUTION
TRANSPORT LOCKS MUST BE USED
WHEN TRANSPORTING MNACHINE!
200804
A _CAUTION

@ & o i 2 W

900803

LUBRICATE EACH ZERK AFTER FIRST
HOUR OF QPERATION, THEN EVERY
10 (TEN) HOURS OF OPERATION

THEREAFTER @ REFER TO
OPERATOR'S

g o | O] o PROGRESSVE 1300

900802
CLEAN AND REPACK WHEEL
BEARINGS ANNUALLY., 800816




Assembly Instructions

1300 Anhydrous Toolbar

Be sure to remove excess paint from pins and bushing bores. Apply a thin coat
of grease to pins before installing them. Use “Anti-seize” or equivalent on all
non-greasable joints and pins. Never strike a pin directly with a hammer —
always use a block to absorb the shock if a pin does not easily fit. Striking a pin
directly will cause the end of the pin to spread.

Be sure to lubricate all grease zerks. Refer to the lubrication drawing for all zerk
locations and time intervals for greasing.

Mainframe, Wing, and Hitch Assembly — pages 16 & 19

1.
2.

3.

Lay the hitch on the ground, placing the mainframe on top of it.

Center the mainframe on the hitch and attach the two together using the
hardware from bag #102001.

Lay the wings out beside the mainframe and attach the wings to the
mainframe using the pins and hardware included in the wing hinge (make
sure the paint is removed and pins are greased prior to installation).

Mainframe/Wing Wheel Assembly ~ pages 17 - 18, 20 - 25, 26 - 29

N —

@

Lift the toolbar into the air from the rear center of the mainframe.

Place the wheel arms in their approximate locations (refer to the correct
shank spacing drawings for the exact wheel placement).

Attach the saddie clamps using hardware from one of the following bags:
Single mainframe/Single wings — 102078, Tandem/Singie — 102079,
Tandem/Tandem — 102080.

Attach the wheel arms to the clamp assembly using pins and hardware
included on the lower clamp assembly.

Attach the 3-1/2” x 10" rephase cylinders to the wheel arms. Install tire/wheel
assemblies and transport locks. Note: Make sure lug bolts are tightened
prior to transporting of unit.

Lower the mainframe, letting the toolbar rest on the mainframe wheels. Raise
one of the wings and repeat the steps 1-5 listed above only using 3-1/4” x 10”
rephase cylinders on the wings.

Repeat process for opposite wing.

After both wing wheels are installed, lift mainframe back into the air, relieving
pressure on the cylinders. Remove the safety locks and lower the bar.

Attaching the Wing Fold Cylinders = pages 30 - 31

1.

Locate the 4” x 24" hydraulic cylinders. Using hardware from the cylinders
and hardware bag #213001, attach the cylinders to the mainframe, leaving
the clevis end unattached.

11/02 Model 1300 Ashydrous Toolbar 7




2. Be sure to attach the butt end of the cylinder to the mainframe.

Hydraulic Hose [nstallation = pages 32 ~ 34

1.

Refer to the “Hydraulic Schematic Drawings”. Lay out the hydraulic hoses
from hose packages #212001 (Wingfold) and #212051 (Wheel Mount) in their
approximate focations.

Using hardware from bag #213001 (Wingfold) and #213051 (Wheel Mount) to
attach the hoses to the divider/combiner valve and respective cylinders.
Attach the hoses to the bolts welded on the right hitch tube using hose
holdowns. Do not tie hoses down at this point.

Hook up the toolbar to a hydraulic unit and charge all cylinders with oil to
purge the air from the cylinders. Attach the clevis ends of the cylinders to the
toolbar.

Coulter and Shank Assembly —~ pages 36 - 43

. Lower the toolbar to a good working height.

Select the proper expioded view drawings (Rigid Shank or Auto Reset
Shank). Use hardware from bag #102027 for rigid shank or #102028 for auto
reset for assembly and installation of shank mounts.

For the rigid shank mounts; be sure to ieave one inch of threads below the
lack nut of the spring loaded T-Rod and a distance of 1-1/2" between the
bottom of the “T” and the 34" nut.

For the auto reset shanks (coulter assembly); bs sure to leave 2" of threads
below the lock nut of the spring loaded T-Rod and a distance of 1-7/8" — 2"
between the bottom of the “T” and the 34" nut. The spring should be
compressed to approximately 9-1/2" to 9-3/4". For the two auto reset springs,
the springs should be tightened down so there is approximately 4" of threads
showing from the top of the T-rod to the top of the jam nut. The spring should
be compressed at this point to approximately 10-3/4". Note: These
measurements are approximate. Field conditions may cause the need
for further adjustments.

Refer to the coulter spacing drawings in the back of the book for correct
locations/placement of shank mounts.

Note there are left and right shank assemblies. When placing an assembly,
notice that the shank will line up with either the left or right u-bolt.

Disk Sealers — page 44

1.

2.

Use hardware from bag #102029 to assemble and mount the disk sealers to
the shank.

For Rigid Shank Mounts, measurement (when tightened down) should be
approximately 15-1/2" from the back edge of the shank mount to the back
side (at the bend) of the disk sealer shank mounting bracket (part #801694).
For Auto Reset Shank Mounts, measurement (when tightened down) should
be approximately 8” from the back edge of the shank mount to the back side
(at the bend) of the disk sealer shank mounting bracket {part #801694).

11/02 Model 1300 Anhydrous Tootbar 8




Nofe: Measurements are approximate. Adjustments may need to be
made depending upon the depth the knives are running in the ground.
For optimum performance, do not run the sealer blades any more than
2-3 inches in the ground.

Anhydrous Rear Hitch Assembly = pages 45 - 46

1.

Place the rear hitch behind the toolbar, centering it on the mainframe. Using
the hardware from bag #102030 (Rigid Rear Hitch) of #102035 (Floating Rear
Hitch) to attach to the toolbar.

NH3 Bracket and Gaude Assembly — pages 47 - 55

1.

Attach the bracket, swing arm, and gauge stand as shown using hardware
from bag #102178 (3/8” NH3 Kit 27-1/2’ — 32-1/2"), 102179 (1/2" NH3 Kit 27-
112’ - 32-1/2), 102180 (3/8” NH3 Kit 35’), or 102181 (1/2” NH3 Kit 35").
Attach all hoses and fittings as shown in the schematic.

it may necessary to plug some of the outlets on the manifolds. It is strongly
recommended to space these evenly around the manifold.

. Tie down the hydraulic and NH3 hoses with tie straps (not provided) to keep

them from being pinched in the hinge points.

Safety Light Assembly - pages 56 - 57

1.

Using the hardware from bag #102032, attach the lights on the rear tube of
the wings as shown making sure the red and yellow lights are visible from the
rear of the bar.

12 Row 30 - Row Markers - pages 83 - 97

1.

Attach the marker cylinder marker tubes and safety latch brackets to the
toolbar (per dimensions on marker attachment diagram — page 83) using
hardware from bag #102111.

Using hardware from bag #102112 attach the marker arms to the tubes.
When attaching the chain, make sure to run the chain through the 1-1/4”
white protective hose prior to connecting both ends of chain.

Attach the marker sequence valve to the front bar of the toolbar (see drawing
for exact location) using hardware from bag #213076,

Locate the 3" x 168” hydraulic cylinders. Using hardware from bag #213078,
install the hydraulic fittings per diagram and install each cylinder in the
cylinder tubes.

With the hoses from hose kit #212078, lay the hoses out and attach per
diagram.

Purge air from cylinders and hoses.

11/62 Model 1360 Anhydrous Toolbar 9




1300 Hardware Packages 27-1/2' - 37-1/2'

102001

Part#
101128
101171
101205
101215
101217
101224
101226
101233
101256
101455
400125

1
Qty

2

1

4

1

6

1

6

1

2

2

2

1 602178

1300/1500 Mainframe Hdwe Bag
Description
3/8" - 16 x 2.5" Hex Bolt - Grade 5
3/4" - 10 x 2" Hex Bolt
1" -8 x 8" Hex Bolt - Grade 56
3/4" - 10 Hex Nut
1" - 8 Hex Nut
3/4" Lock Washer
1" Lock Washer
3/4" Flat Washer
1" - 8 x 3" Hex Bolt - Grade 8 Yellow Zinc
3/8" - 16 Top Lock Nut
1" x 1.5" x 10" Hitch Clamp Plate
1.625" x 9" Clevis Pin

102026

Part #
101438
101224
101215

Oifset Bracket Hardware Bag
Description
3/4" - 10 x 7-1/2" Hex Bolt
3/4" Lock Washer
3/4" - 10 Hex Nut

102027
Part #
101148
101179
101213
101215
101222
101224
101231
101233
101315
101422
101459
301193
400095
400096
801198

R/S Coulter Assembly Hardware Bag
Description
1/2" - 13 x 2" Hex Bolt
3/4" - 10 x 8" Hex Bolt - Grade 5
1/2" - 13 Hex Nut
3/4" - 10 Hex Nut
1/2" Lock Washer
3/4" Lock Washer
1/2" Flat Washer
3/4" Flat Washer
3/4"-10x 7" x 6-1/2" U-Bolt PLT
3/4" - 10 x 3" Hex Bolt - Gr. 8 Yellow Zinc
3/4" - 10 Toplock Nut
1/2" - 20 x 1.25" Whiz Bolt
Compression Spring
Spring Retainer Casting
Spring Tension Rod Weldment

1
Qty Part #
2
1
2
1
2
1
3
2

—

7
8
1
4
1
2
2
1
4
4
3
6
2
2
1
2

102028

101149
101153
101173
101175
101179
101180
101213
101215
101222
101224
101231
101233
101252
101315
101382
101422
101459
301193
400085
400086
400201
602211
801198
801688

Auto Reset/Coulter Assy Hdwe Bag
Description
172" -13 x 2" Hex Bolt - PLT

1/2" - 13 x 4" Hex Bolt - Grade 5
3/4" - 10 x 3" Hex Bolt - PLT
3/4" - 10 x 4" Hex Boit - PLT

10 x 6" Hex Bolt - Grade 5

10 x 7" Hex Bolt - PLT

1/2" - 13 Hex Nut - PLT

34" - 10 Hex Nut - PLT

1/2" Lock Washer - PLT

3/4" Lock Washer - PLT

1/2" Flat Washer - PLT

3/4" Flat Washer - PLT

1/4" - 28 Straight Zerk

3/4" - 10 x 7" x 6-1/2" U-Bolt - PLT

3/4" Jam Nut - PLT

3/4" - 10 x 3" Hex Bolt - Gr. 8 Yellow Zinc
3/4" - 10 Toplock Nut

172" - 20 x 1-1/4" Whiz Bolt

Compression Spring

Spring Retainer Casting

112" x 2" x 6-1/2" Pivot Plate

1.250" 0.D. x.774" 1.D. x 1-1/16" Bushing
3/4" - 10 x 15" Spring Tension Rod

3/4" - 10 x 17-1/2" Spring Tension Rod

3/4" -
3/4" -

102030
Part #
101171
101173
101215
101224
101266
101330
101461
101469
801195
BO1771

_x_x-.a.._\..:._s(o(om—&g_\ AMALAAMMAQO)(DM—*ME-% MNNE—*

NH3 Rear Hitch Hardware Bag
Description
34" - 10 x 2" Hex Bolt
34" - 10 x 3" Hex Bolt
3/4" - 10 Hex Nut - PLT

3/4" Lock Washer - PLT

3/16" Hair Pin

Compression Spring

1" - 8 Top Lock Nut

1" - 8 x 8-1/2" Hex Bolt

1" x 8" Weldad Tube Handle Pin
Drawbar Clevis

—xM-A—qu—-xmool\JMS«Jmcocow-hE-n

102029

Pari #
101149
101156
101211
101213
101220
101222
101231
101289
101355
101357
101457
400123
602214
801327
801329
801330
801694

18" Disc Sealer Hdwe Bag
Description
1/2" - 13 x 2" Hex Bolt
1/2" - 13 x 5-1/2" Hex Bolt
3/8" - 16 Hex Nut
1/2" - 13 Hex Nut
3/8" Lock Washer
112" Lock Washer
1/2" Flat Washer
5/8" Cup Washer
H2" - 13 x 2" x 2-1/2" U-Bolt
3/8" - 16 x 1" Carriage Bolt
112" - 13 Toplock Nut
Compression Spring
1" 0.D. x .524" |.D. x 4-1/8" Bushing
Disc Sealer Frame Brackst
Spring Pivot Bolt & Bushing Assembly
Sealer Arm Assembly
Shank Mouinting Bracket

11/03

Modet 1300 Anhydrous Toolbar

10




1300 Hardware Packages 27-1/2' - 37-1/2'

11/03

1 102057 E/B Shank/Coulter Assy Hdw Bag-5x7] [ 1 102041 Disk Sealer Hdwe Bag-Edge Bent Shk
Qty Part# Description Qty Part# Description
2 101149 1/2"-13 x 2" Hex Bolt 4 101149 1/2" - 13 x 2" Hex Bolt
1 101179 3/4" - 10 x 6" Hex Bolt - Grade 5 2 101186 1/2"- 13 x 5-1/2" Hex Bolt
2 101213 1/2" - 13 Hex Nut 8 101211 3/8"- 16 Hex Nut
8 101215 3/4" - 10 Hex Nut 9 101213 1/2" - 13 Hex Nut
6 101222 1/2" Lock Washer 8 101220 3/8" Lock Washer
6 101224 3/4" Lock Washer 9 101222 1/2" Lock Washer
1 101231 1/2" Flat Washer 10 101231 1/2" Flat Washer
2 101233 3/4" Flat Washer 2 101457 1/2" - 13 Toplock Nut
2 101315 3/4"-10x 7" x6-1/2" U-Bolt PLT 2 101299 5/8" Cup Washer
1 101459 3/4" - 10 Toplock Nut 2 101385 1/2"-13 x 1-1/4" x 3-1/2" U-Bolt
1 101480 3/4"-10x 3-1/2" Hex Bolt - Gr 8 YZ 8 101357 3/8"- 16 x 1" Carriage Bolt
4 301193 1/2"- 20 x 1.25" Whiz Bolt 1 400123 Compression Spring
1 400095 Compression Spring 1 602214 1" 0.D. x.524" 1.D. x 4-1/8" Bushing
2 400096 Spring Retainer Casting 1 801327 Disc Sealer Frame Bracket
1801198 Spring Tension Rod Weldment 1 801329 Spring Pivot Boit & Bushing Assembly
2 801330 Sealer Arm Assembly
1801694 Shank Mounting Bracket
1 102035 NH3 Floating Rear Hitch Hdwe Bag
Qty Part# Description
2 1 01128 3/8" - 16 x 2-1/2" Hex Boit 1 102080 1300/1500 Wheei Mount Hdwe Bag - T/T
1 101171 3/4"-10x2"-PLT - GR6 Qty Part# Description
B 101173 314" -10x3"-PLT - GRS 24 101173 3/4"-10x3"-PLT - GRS
9 101215 3/4" - 10 Hex Nut - PLT 24 101215 3/4"-10 Hex Nut- PLT
8 101224 3/4" Lock Washer - PLT 24 101224 3/4" Lack Washer
1 101266 3/186" Hair Pin 2 101257 3/8" x 3" Laich Pin
1 101330 Compression Spring 2 101288 3/32" x 1-1/2" Hair Pin
2 101455 3/8" - 16 Top Lock Nut 48 301161 9/16" - 18 x 1-1/8" Lug Bolt
1 101481 1" -8 Top Lock Nut 2 400083 8" Stroke Cylinder Safety Lock
1 101469 1"-8x 8-1/2" Hex Bolt 2_ 450061 1-1/4" Stroke Control Kit
4 301193 1/2" - 20 x 1-1/4" Whiz Boit
1 801185 1"x 8" Welded Tube Handle Pin
1801771 Drawbar Clevis
1 102111 1300 30' Marker Attch Hdwe Bag
Q_\{ Part # Description
1 102032 1300/1500 Light Package Hdwe Bag 101172 3/4" - 10 x 2-1/2" Hex Bolt - PLT
Oty Part# Description 4 10120¢ 1/4" - 20 Hex Nut - PLT
4 101102 1/4" - 20 x 1" Hex Boit 12 101215 3/4" - 10 Hex Nut - PLT
4 101209 1/4" - 20 Hex Nut 4 101218 1/4" Lock Washer - PLT
4 101211 3/8" - 16 Hex Nut 12 101224 3/4" Lock Washer - PLT
4 101218 1/4" - 20 Lock Washer 6 101233 3/4" Flat Washer - PLT
4 101220 3/8" Lock Washer 2 101242 3/4" - 10 Self Locking Nut
2 101417 3/8"-186 x 5" x8.5" U-Bolt - PLT 4 101343 1/4" - 20 x 4" Carriage Boit
1 400080 Light Mounting Bracket - Right 6 101370 3/4"-10x5"x 9" U-Bolt - PLT
1 400061 Light Mounting Bracket - Left 2 400094 3/4"x 2" x 12" Rubber Bumper
2 400130 Marker Arm Safety Latch

Model 1300 Anhydrous Toolbar

11




1300 Hardware Packages 27-1/2' - 37-1/2'

1 102078 1300/1500 Wheel Gear Hdwe Bag -S/S| [ 1 102112 1300 30' Marker Arm Assy Bag
Qty Part# Description Qty Part# Description
24 101173 3/4"-10x3"-PLT-GR5S 2 101137 7/16" - 14 x 1-1/2" Hex Bolt
24 101215 3/4"-10 Hex Nut - PLT 4 101147 1/2"-13 x 1" Hex Bolt
24 101224 3/4" Lock Washer - PLT 2 101149 1/2"-13 x 2" Hex Bolt
2 101257 3/8"x 3" Latch Pin 4 101153 1/2"-13 x 4" Hex Boit
2 101258 3/32" x 1-1/2" Hair Pin 2 101212 716" - 14 Hex Nut
24 301151 Lug Bolt 9/16-18 x 1-1/8" 6 101213 1/2"- 13 Hex Nut
2 400083 8" Stroke Cylinder Safety Lock 2 101221 7/18" Lock Washer
2 450061 Stroke Control Kit 6 101222 1/2" Lock Washer
2 101230 7/16" Flat Washer
2 101231 1/2" Fiat Washer
1 101247 7/32" x 2" Cotter Pin
1 102079 1300/1600 Wheel Gear Hdwe Bag - T/S| | 2 101267 Chain Clevis Assembly
Qty Part # Description 8 301193 1/2"-20 x 1-1/4" Whiz Bolt
24 101173 3/4"-10x3"-PLT - GR5 2 400032 Pivot Plate
24 101215 3/4" - 10 Hex Nut - PLT 2 400104 Drag Link
24 101224 3/4" Lock Washer 2 602110 1.0"x 8" Welded Hinge Pin
2 101257 318" x 3" Latch Pin
2 101258 3/32"x 1-1/2" Hair Pin
36 301151 916" - 18 x 1-1/8" Lug Bolt
2 400083 8" Stroke Cylinder Safety Lock
2 450081 1-1/4" Stroke Control Kit
1 102180 1300 NH3 Kit Hdwe Bag-35' Sgl Manifold
1 102178 3/8" NH3 Kit Hdwe Bag 27-1/2' - 32-1/2'] |Qty Part # Description
Qty Part# Description 1 101148 1/2"-13 x 1-1/2" Hex Boit
1 101148 1/2" - 13 x 1-1/2" Hex Bolt 1 101152 1/2"-13x3-1/2"-PLT - Grade 5
1 101182 1/2"-13x3-1/2"-PLT - Grade 5 1 101179 3/4"-10x6"-PLT - Grade 5
1 101179 3/4"-10x6" - PLT - Grade 5 2 101213 1/2" - 13 Hex Nut PLT
2 101213 142" -13 Hex Nut PLT 3 101215 3/4" - 10 Hex Nut - PLT
3 101215 3/4" - 10 Hex Nut - PLT 2 101222 1/2" Lock Washer - PLT
2 101222 12" Lock Washer - PLT 3 101224 3/4" Lock Washer - PLT
3 101224 3/4" Lock Washer - PLT 1 101231 1/2" Flat Washer - PLT
2 101231 1/2" Flat Washer - PLT 1 101317 3/4"-10x5"x8-1/2" U-Bolt - PLT
1 101317 3/4"-10x 5" x 8-1/2" U-Bolt - PLT 30 700126 3/8" - 1/2" Stainless Hose Clamp
30 700126 3/8" - 1/2" Stainless Hose Clamp 1 700215 1/4" FNPT Tee - Biack Pipe
4 700211 1/4" NPT x 1/2" Manifold Plug 1 700226 1/4" MNPT Nipple x 1-1/2" Long
1 700235A2.5" Stainless NH3 Gauge 0-100 PSI 1 T700235A2.5" Stainless NH3 Gauge 0-100 PSI
1 700256 1" St. Efbow - Black Pipe 1 700256 1" St. Eibow - Black Pipe
1 700257 1" Short Nipple - Black Pipe 1 700257 1" Short Nipple - Biack Pips
1 700272 NH3 Manifold - 14 Qutlet 1 700272 NH3 Manifold - 14 Qutlet
1 700275 1-1/4" Schedule 80 Coupler 1 700275 1-1/4" Schedule 80 Coupler
1 700276 1-1/4" Quickcoupler Assembly 1 700276 1-1/4" Quickcoupler Assembly
15 700277 1/4" NPT x 3/8" Hose Barb 16 700277 1/4" NPT x 3/8" Hose Barb
1700278 1-1/4" Male Coupler Tip (NH3) 1 700278 1-1/4" Male Coupler Tip (NH3)

11/03

Model 1300 Anhydrous Toolbar 12




1300 Hardware Packages 27-1/2' - 37-1/2"

102179 1/2" NH3 Kit Hdwe Bag 27-1/2' - 32-1/2"
Part # Description

101148 1/2" - 13 x 1-1/2" Hex Bolt

101152 1/2"-13x3-1/2"-PLT - Grade &

101179 3/4"-10x6"-PLT - Grade 5

101213 1/2" - 13 Hex Nut PLT

101215 3/4" - 10 Hex Nut - PLT

101222 112" Lock Washer - PLT

101224 3/4" Lock Washer - PLT

101231 1/2" Flat Washer - PLT

101317 3/4" - 10 x 5" x 8-1/2" U-Bolt - PLT

700126 3/8" - 1/2" Stainless Hose Clamp

700208 1/4" NPT x 1/2" Hose Barb

700211 1/4" NPT x 1/2" Manifoid Plug

700235A2.5" Stainless NH3 Gauge 0 -100 PS|

700256 1" 8t. Elbow - Black Pipe

700257 1" Short Nipple - Black Pipe

700272 NH3 Manifold - 14 Qutlet

700275 1-1/4" Schedule 80 Coupler

700276 1-1/4" Quickcoupler Assembly

700278 1-1/4" Male Coupler Tip (NH3)

102181
Part #
101148
1011562
101179
101213
101216
101222
101224
101231
101317
700126
700208
700215
700226

12" NH3 Kit Hdwe Bag-35' Sgl Manifold
Description

172" - 13 x 1-1/2" Hex Bolt

12" - 13 x3-1/2" - PLT - Grade &

3/4"-10x 6" - PLT - Grade 5

112" - 13 Hex Nut PLT

3/4" - 10 Hex Nut - PLT

1/2" Lock Washer - PLT

3/4" Lock Washer - PLT

1/2" Flat Washer - PLT

3/4" - 10 x 5" x 8-1/2" U-Balt - PLT

38" - 1/2" Stainless Hose Clamp

1/4" NPT x 1/2" Hose Barb

1/4" FNPT Tee - Black Pipe

1/4" MNPT Nippls x 1-1/2" Long

70023B6A2.5" Stainless NH23 Gauge 0 -100 PSI

700256
700257
700272
700275
700276
700278

1" St. Elbow - Black Pipe

1" Short Nipple - Black Pipe
NH3 Manifold - 14 Qutlet
1-1/4" Schedule 80 Coupler
1-1/4" Quickcoupler Assembly
1-1/4" Male Coupler Tip (NH3)

_I.G_\._lN_.\.NN_L

2

3/8" NH3 Kit Hdwe Bag - Dual Manifold
Description

1/2" - 13 x 1-1/2" Hex Bolt PLT

12" - 13 x 3-1/2"- PLT - Grade 5

34" -10x8"-PLT - Grade 5

3/8" - 16 Hex Nut PLT

12" - 13 Hex Nut PLT

3/4" - 10 Hex Nut - PLT

3/8" Lock Washer

112" Lock Washer - PLT

3/4" Lock Washer - PLT

1/2" Flat Washer - PLT

3/4" - 10 x 5" x 8-1/2" U-Bolt - PLT

3/8" - 16 x 5" x 8-1/2" U-Bolt

Manifold Bracket

B9500 Regulator Mounting Bracket

3/8" - 1/2" Stainless Hose Clamp

700211 1/4" NPT x 1/2" Manifold Plug

700227 1" FNPT Tee - Black Pipe

700235A2.5" Staintess NH3 Gauge 0 -100 PSI

700256 1" 8t. Elbow - Black Pipe

700257 1" Short Nipple - Black Pipe

700272 NH3 Manifold - 14 Outiet

700275 1-1/4" Schedule 80 Coupler

700276 1-1/4" Quickcoupler Assembly

700277 1/4" NPT x 3/8" Hose Barb

700278 1-1/4" Male Coupler Tip (NH3)

700306 1" MNPT x 1" FNPT Swivel| Coupler

102182
Part #
101148
101152
101179
101211
101213
101215
101220
101222
101224
101231
101317
101417
400142
400225
700126

102183

Part #
101148
101152
101179
101211
101213
101215
101220
101222
101224
101231
101317
101417
400142
400225
700126
700208
700211
700227

1/2" NH3 Kit Hdwe Bag - Dual Manifold
Description

172" - 13 x 1-1/2" Hex Bolt PLT
12" - 13 x 3-1/2" - PLT - Grade 5
3/4"-10x86"-PLT - Grade 5
3/8" - 16 Hex Nut PLT
1/2" - 13 Hex Nut PLT
34" - 10 Hex Nut - PLT
3/8" Lock Washer
1/2" Lock Washer - PLT
3/4" Lock Washer - PLT
112" Flat Washer - PLT
3/4" - 10 x 5" x 8-1/2" U-Bolt - PLT
3/8" - 16 x 5" x 8-1/2" U-Bolt
Manifold Bracket
BS500 Regulater Mounting Brackst
3/8" - 1/2" Stainless Hose Clamp
1/4" NPT x 1/2" Hose Barb
114" NPT x 1/2" Manifold Plug
1" FNPT Tee - Black Pips

700235A2.5" Stainless NH3 Gauge 0 -100 PSI

700256
700257
700272
700275
700276
700278
700306

1" 8t. Elbow - Black Pipe

1" Short Nipple - Black Pipe

NH3 Manifold - 14 Qutlst

1-1/4" Schedule 80 Coupler

1-1/4" Quickcoupler Assembly
1-1/4" Male Coupler Tip (NH3)

1" MNPT x 1" ENPT Swive! Coupler

11/03

Maodel 1300 Anhydrous Toolbar

i3




1300 Hardware Packages 27-1/2' - 37-1/2'

1 102216 Single Regulator Hdwe Bag 1 212051 1300 Wheel Mount Hyd Hose Pkg
Qty Part# Description Qty Part# Description
2 101 125 38" -16x1"-PLT - Grade 5 1 202111 3/8" x No. 8 FJIC x No. 8 FJIC x 216" Hose
2 101211 3/8" - 16 Hex Nut 1 202124 3/8" x No. 8 FJIC x No. 8 FJIC x 28" Hose
2 101220 3/8" Lock Washer - PLT 1 202128 3/8" x No. 8 FJIC x No. 8 FJIC x 96" Hose
2 201061 14" MNPT x 1/4" FNPT Swivel 90 2 202134 3/8"x No. 8 FJIC x 1/2" MNPT x 224" Hose
1 400225 B9500 Regulator Mounting Bracket 1 202147 3/8" x No. 8 FHC x No. 8 FJIC x 6" Hose
2 202152 3/8" x No. 8 FJIC x No. 8 FJIC x 144" Hose
1 202193 3/8" x No. 8 FJIC x No. 8 FJIC x 166" Hose
1 212001 1300 Wingfold Hyd Hose Pkg
Qty Part# Description
1 202048 1/4" x 106" x No. 6FJIC x No. 6 FJIC Hose
2 202123 14" x 174" x 3/8"MNPTxNo. 6 FJIC Hose | | 1 212078 1300 30' Marker Hyd Hose Pkg
1 202137 1/4"x 28" x No. 6 FJIC x No. 6 FJIC Hose| |Qty Part # Description
1 202138 1/4"x80"x No.6 FJIC xNo. 6 FJIC Hose] | 1 202012 1/4" x 131" x 6FJIC x BFJIC Hose
1 202097 1/4" x 172" x 6FJIC x BFJIC Hose
2 202123 1/4" x 174" x 3/8" MNPT x 6FJIC Hose
1 13001 1300 Wingfold Hyd Hdwe Bag 1 202148 1/4" x 188" x 8FJIC x 6F JIC Hose
Qty Part# Description 1202148 1/4" x 200" x 8FJIC x 8F JIC Hose
3 101211 3/8"- 16 Hex Nut - PLT
3 101220 3/8" Lock Washer - PLT
2 101235 1" Flat Washer - Plated
2 101347 316" x 2" Cotter Pin 1 213076 1300 30" Marker Hyd Hdwe Bag
5 201001 No. 8 MJIC x No. 8 O-Ring Boss 90 Qty Part# Description
1 201008 No. 6 Male JIC Tee 2 101129 3/8"-16 x 3" Hex Bolt - Grade 5
2 201015 1/2" MNPT x 1/4" FNPT Bushing 2 101211 3/8"- 16 Hex Nut PLT
2 400080 4 Hose Hold Down Bracket 2 101220 3/8" Lock Washer PLT
1 400117 2 Hose Hold Down Bracket 2 201001 No. 86 MJIC x No. 8 Male O-Ring Boss 90
2 801613 1" x 5-1/4" Welded - Cylinder Pin 2 201003 No. 6 MJIC x No. 8 Male O-Ring Straight
2 201015 1/2" MNPT x 1/4" FNPT Bushing
4 201029 No. 6 MJIC x No. 6 FJIC Swivel
1 213051 1300/1500 Wheel Mount Hyd Hdwe Bag] | 1 203002 Automatic Sequence Valve
Qty Part # Description
2 101130 3/8"-16 x 3-1/2" Hex Bolt PLT
2 101211 3/8" -16 Hex Nut PLT
2 101220 3/8" Lock Washer PLT
8 201002 No. 8 MJIC x No. 8 Male O-Ring Boss 20
3 201004 No. 8 MJIC x No. 8 Male O-Ring Stri.
1 201008 No. 8 MJIC x No. 6 Male O-Ring Strt.
1 201010 No. 8 MJIC Tee
2 201085 No. 8 FJIC x No. 8 Male O-Ring Swivel 80
1 201058 No. 8 FJIC x No. 8 MJIC Branch Tee
1 203011 Divider - Combiner Valve
11/03 Model 1300 Anhydrous Toclbar 14




L5300 ANHYDROUS TOOLBAR




%\
g

MANFFAME AND I7TCH ASSEMBLY

@i\
Ve

. PART # DESCRIPTION
7 7 501554 7300 MAINFRAME WELDMENT
2 7 501337 HITCH WELDMENT
7 2 400125 7 X 2=1/2 X J0-1/4" CLAMP FPIATE
Y] 7 450076 COMBINATION CLEVIS
5 7 602778 27.625 X 9° CLEVIS PN
G 7 BO0467077 | 38 GR 70 SAFETY CHAN
Z 7 707205 7—8& X 9” HEX BOLT
5 2 707256 7—8 X 3” HEX BOLT—GRE YIW. ZINC
2 5 701226 77 LOCK WASHER
REVISED: 05/01/15 70 G 701217 7—8 HEX NUT
77 7 600756002 | BOLT 7° X 3 GR 5
% 5 600757078 |  FLATWASHER 7
77 7 600366032 | LOCKNUT 7~
74 2 707728 3576 X 2—1,2° HEX BOLT
75 2 707455 38— 16 JOPLOCK NUT
76 7 200074 IMPLEMENT JACK




LEFT MANFRAME BHEEL ASSEMELY

AFE ary
I z SOTIES TOP SATUNL LXAMP
2 7 B01753 LEFT L OWER SAGOLE CLAMP
J 7 SO1357 LEFT BEEET AR
o« 7 JOTI9f 1250 X T55 8 ALY TRE & WHEEZ ASSEMELY
5 & 07757 G618 X I—178" LVF LUG BOLT
5 7 5129 #1.500 X 9 HGE PV
7 7 107 140 ZATE—14 X T° HEX BOLT
& 7 JOHSE Z/TE—~ 14 _TOPLOCK NUT
g & 107173 JH-10 X 3 HX BT
74 & 101224 T LOCK MASHER
77 £ 107215 TA—10 _HEY NOT
72 7 204516 F-12 X 70 REFXASE CHNOER
73 ¥ £O2228 2100 ¥ F— 14" CHLINGER A ,,.
7f 2 101249 BAT2 X TI4° COTTER PV '
75 7 4O008T 5~ STROKE. CrEINDER SAFETY LOCK - -
76 7 701257 B X I LATCH P @/
77 7 JOI258 TR X T—12 PR P USE FOR FOA0
75 i D67 CHINOER GETH STOP (FXG OF 4) TRANSPORT OMLY

7/01 Model 1300 Anhydrous Toolbar 17




7/01

ARy
SHCHE USED  SEE COLLTER SPACNVGS
AT THE BACK OF THE GO0k FOR
LHALT BHEEL PLACEHENT DIMENSIONS,

STURE DEPTH STORS HERE
WHEN NOT IV LSE

@ STORE" SAFETY LOCKS HERE
WREN NOT Y LSE

Model 1300 Anhydrous Toolbar

MUYNFTAMIE WHEEL ASSEMBLY — RIGHT SIDF

18

Qe REEF o PART OESCRIPTION
O 7 7 B07IIB 70P SADULE CLAMP [WHEEL] WELDMENT
e Z 7 EOT754 LOBER SADDIE CLAMP WELDMENT (106/77)
J 7 E07TH2 KT WHEEL AFRM WELDMENT
£ 7 JO779% 1251 X 755L BPLY & JO X 75 ASSEMBLY
@ ] g 07757 " G7E-78 X 1175 LUG BOLT
5 7 802729 #1500 X 5~ HINGE FIV
zZ 7 707740 Z/TE— 1€ X 3 HEX BOIT
& 7 707458 2 76—T4_TOPLOCK NUT
g g 707773 TA-T0 X T~ HEX BT
70 ] 70722¢ TA LOCK BASHER
77 & 707275 JAA—T0 HEX NTT
72 7 201076 F=72 X 70 £ CYLINDER
2 2 602228 | #LOD X J-177° CrLiDER Pl
£ 2 707249 52 X I-J74 COTIER P
75 7 00083 & STROKE. CYLINDER SAFETY 10K
76 7 107257 TE X T IATCH PV
17 7 107258 32 X T=7/2" TR Pl
75 7 OO0 CYLINDER DEFTH STOP (FRG OF 4]

‘__=‘

A O
e AL § Y A
— Y S T

FEVSED: Z/08/07




NOTE THAT WHEEL
PLACEMENT WILL VARY
LDEPENDING ON THE
COULTER SFACING
USED.  SEE COULTER
SFACINGS A7 THE BACK
OF 7THE BOOK FOR
LXACT WHEEL
PLACEMENT DIMENSIONS.

REF. # orv.

PART #

LEFT MAINFRAME WHEEL ASSEMBLY (HEAVY DUTY)

CLARITY.

HITCH CUT AWAY
FOR SAKE OF

LDESCRIPTION

F071378

TOP SADDLE CLAMP

E01753

LEFT LOWER SADDLE CLAMFP

TE9447287

LEFT & BOLT HUB AND WHEEL ASSEMALY

J07768

1650 X 7675 70 ALY TIRE AND WHEEL ASSEMBALY

Jo7757

G 76-78 X 7=1/8" UNF LUG BoLT

602129

21.500 X 9" HINGE AV

707740

Z16—74 X 3" HEX BOLT

707456

1674 TOFLOCK MUT

%[\ [o] o [R[W[N]~

707773

TA-70 X 37 HEX BOLT

707224

34" LOCK WASHER

~N
~N

707275

FA—=70 FEX MUT

N

204076

F=12 X 70 REFHASE CYLINDER

Q

602228

21.00 X 3—1/4" CLINDER AV

~
N\

707249

532 X 1-3/4" COITER AN

&

LO0083

E” STROKE CYLINDER SAFETY LOCK

N
N

707257

38 X 3" LATCH AV

~
N

707258

332 X 7—1,2" HAR PIN

~
Q
NUNNINININ N [ Oy [N NN D NN N~

N

450067

CYLINDER DEPTH STOP (PKG OF 4)

REVISED: 419,73

dr/, USE FOR ROAD

TRANSFPORT ONLY



MANFFAME WHEEL ASSEMBLY — RIGHT SIDE (HEAVY DUTY)

X< FEF. # orx. FART # DESCRIPTION
N\

N 7 7 507338 TOP SADDIE CLAWP (WHEEL) WELDWMENT
N ICel ML L > Z 7 507754 LOWER SADDIE CLAMP WELDWMENT (RIGHT)
SPACING USED.  SEE COULTER SPACINGS J 7 69441282 KIGHT & BOLT HUB AND WHEEL ASSEMBLY
AT THE BACK OF THE BOOK FOR 7 7 J07768 765 X 76750 70 AV TIRE AND WHEEL ASSEMELY
LXACT WHEEL PLACEMENT DIMENSIONS. @ 5 K7 307757 9/ 76—78 X 7—7.8" /U6 BOLT

G 7 602729 27.500 X 9 HINGE PN

7 7 707740 7776—74 X 3~ HEX BOLT

g 7 707756 7776— 74 TOPLOCK NUT

g G 707773 7—70 X 3~ HEX BOLT
70 G 707227 3777 LOCK WASHER
77 G 707275 377—70 HEX NUT
72 7 204076 T-772 X 70 FEPHASE CYLINDER
73 2 602225 27.00 X 57,72 CYLINDER PIN
74 z 707249 5732 X 1—-374 COITER PV
75 7 00083 57 STROKE CYLINDER SAFETY 1OCK
76 7 707257 378 X 3 LATCH PV
77 7 707258 332 X 7-1,2" HAR PV
iz 7 750067 CYLINDER DEPTH STOP [PRG OF 4)

Nl
dSS
e

USE FOR ROAD
TRANSFPORT ONLY

STORE DEFPTH STOPS HERE
WHEN NOT IV USE.

STORE SAFETY LOCAS HERE
WHEN NOT IV USE.

® &

REVISED: 41913



7/01

WING ASSEMBLY

R £ o PART ff LESCRPTION
7 201726 &7 IH _HING FOR 77 O 12 SHAMK ONT
7 801727 87" P WING FOR 77 GR 1.2 SHANK LT
7 89155 113" LK WG FOR 13 OF 14 SIANK UNIT.
7 507335 113* R HING FOR 13 OF 14 _SIANK UNiT
7 507728 125~ LH WING FOR 15 SHAMK UM
7 851729 125~ R¥ WING FOFR 15 SHANK LOT
3 602177 #1509 X 10~1/2" FINGE FIN
£ 101746 ZLI6—74 X 3° HEX BAlT
o« 107456 ZIE—1¢ TOPLOCK NUT

Model 1300 Anhydrous Toolbar

19




701 Model 1300 Anhydrous Toolbar z0

LEFT WING WHEEL ASSEMELY

F .

7 7 07305
z 7 07757
7 7 O7THT
7] 7 307754 1750 X 755 & FLV T & WHEEL ASSEMBLY
5 & 307757 G618 ¥ =778 UNF LUE BOLT
5 7 02129 £7.500 ¥ §° HIVGE FIN
7 7 707740 2614 ¥ T~ HEX GOLT
g 7 707456 Z776—74 TOFLOCK N7
g G 707777 3410 X T HEX BOLT

70 A 70122% S/ LR RASHER

77 5 701215 I74—10 HEX NUT —

72 7 204015 T 774 X 70 REFAE CYURGER

77 2 EO2276 100 X F~1/4" CYLINDER £l

74 Z 707549 52 X -/ COTER PV FEVISED: 51207




NOTE THAT WHEEL
FPLACERIENT WILL 1A%y
DEPENGING ON THE
COULTER SPACING LSED,
SEE COULTER SPACINGS
AT THE BACK OF THE

FIGHT WING WHEEL ASSEMBLY

BOOK FOR EXACT WHEEL
PLACERIENT DIMENSIONS,
REF, arx PART f DESCRIPTION
7 7 g1 X3 TOP SADOLE CLAMFP
2 7 H01754 FVGHT LOBER SADDLE CLAMP
J 7 E01F4Z FIGHT WHEEL ARM
o+ 7 JoIr94 125 X 15858 & FLY JiRE & WHEEL ASSEMELY
g & Jor157 G/T6—18 X 118" UNF LUG BT
& 7 EO2128 £1.500 X 9~ HNGE ANV
7 4 7017140 Zr16=14 X I HEX BOLT
& 7 701456 26— T4 TOPLOCK NUT
g & 101773 ZA—10 X 3™ HEX BOLT
e £ TO1E24 J1” LOCK WASHER
77 3 1612715 T~ 10 HEX NT
7z 7 204015 J—1/4 X TO FEPHASE CYLINUER
154 2 HO2228 PLOO X F—1/4" CHINOER AV
Ied 2 101249 5/32 X 134" COTIER PV
7/01

Model 1300 Anhydrous Toolbar

FEVISEL: 8/17/07

21




REVISED: 4718707

OFTIONAL LEFT TANDEM WHEEL ASSEMELY

WHEEL ARM
SPINOLE

NOTE- WHEEL PLACEMENT WiLL
ARY DEPENDING ON THE
COULTER SPACING USED.  SEE
COULTER SPACINGS AT THE
BACK OF THE BOOK FOR £XACT
WHEEL FPLACEMENT DMENSIONS.

NOTE: A LEFT JTANDEM WHEEL
ASSEMELY HAS THE WHELL
ARM SFINDLE FACING THE
LEFT SIDE OF THE TOOLBAR.




OPTIONAL LEFT TANDEM WHEEL ASSEMBLY (EXPLODED)

REF. # @7 FART # DESCRIFPTION REVISED: 7709707
7 7 E07355 TOP SADDLE CLAMP (WHEEFL) WELOMENT
z 7 07755 LEFT LOWER SADOLE CLAMFP WELOMENT
J 7 07549 TANDEM WHEEL AFRM WELDMENT
4 z S07794 JEEL X 755 & PLY TIRE & WHEEL ASSEM.
S 72 J07757 G 1618 X 1-1/8" UNF LUG BOLT
& 7 6027289 271.500 X 9-3/8" PV
7 7 707740 Z/16—74 XN T7 HEX BOLT
& 7 707456 Z2/76— 74 TOPLOCK NUT
X 6 107777 - 70 X 37 HEX BOLT
70 6 107224 34" LOCK WASHER
77 & 707275 3470 HEXN NMUT
72* 7 204076 F—1/2 X 10 REPHASE CYLINDER
&4 z 602228 2700 X F~1/4" PLATED CYLINDER FIV
74 > 707245 532 X 1-3/4" COTTER PNV
75 4 E07 757 LEFT WALKING AXLE WELDMENT
76 7 J07754 Ol SEAL — TCM 203062
7 Z JO077289 BEARING CONE — [ME507549
/& Z Jor735 BFARNG CUP — LM507370
79 7 07276 2000 0.0 X 7.037 10 FELT FAD
20 7 J0r277 4000 0.0 X 1.037 (0. X 376" WASHER
27 7 JOr278 7—=8& CASTELLATED MUT
22 7 707457 376 X 2—1,2" COTTER FINV
P 7 07752 1213 X 3-71/2" HEX BOLT
red 7 707457 1/2—13 TOPLOCK NUT
Z5 7 J07 71204 & BOLT HUE AND SPINOLE (FRONT TANDEM)
Z6 7/ 107226 7" FLAT WASHER -~ FPLT.

-+

BE SURE 7O USE THE J=1/27 CYLINDERS ON THE MANFRAME WHEEL ASSEMBLIES

AND THE F=1/4" CYLINDERS ON THE WING WHEEL ASSEMBLIES:




OFTIONAL RIGHT TANDEM WHEEL ASSEMELY

NOTE: WHEEL PLACEMENT WILL VARY
DEPENOING ON THE COULTER SFACING
USED.  SEE COULTER SPACINGS AT
THE BACK OF THE BOOK FOR LXACT
WHEEL PLACEMENT DIMENSIONS.

WHEEL ARM
SPNOLE

NOTE: A RIGHT TANDEM WHEEL
ASSEMBLY HAS THE WHEEL
ARM SPINDLE FACING THE

RIGHT SIDE OF THE TOOLBAR.




OFTIONAL RIGHT TANDEM WHEEL ASSEMBELY (FXFLODED)

REF. F# ory. PART # DESCRIPTION pesisizs 05y
7 7 807338 TOP SADDLE CLAMP (WHEEL) WELDMENT
2 7 807754 RIGHT LOWER SADDLE CLAMP WELDMENT
¥ 7 £07350 TANDEM WHEEL ARM WELDMENT
4 2 307794 7251 X 755. & FLY TIRE & WHEFL ASSEM.
5 7.2 307757 9776—78 X 1—1/8" UNF LUE BOLT
6 7 602729 21.500 X 9-3/8" FIN
7 7 707740 7 16— 14 X 3" HEX BOLT
& 7 707456 771674 TOPLOCK MUT
9 & 707173 34— 70 X 3~ HEX BOLT
70 ;5 707224 374" LOCK WASHER
77 6 7071215 37— 70 HEX NUT
7% 7 204076 F-1/2 X 10 REPHASE CYLINDER
/5 2 602228 27.00 X 3—-7/2" PLATED CYLINOER PIN
74 2 707249 5732 X 1-3/4" COTTER PV
/5 7 507758 FIGHT WALKING AXLE WELOMENT
76 7 307754 Ol SEAL — TCM 203062
77 2 307729 BEAFING CONE — [M507349
718 2 307735 BEARING CUP — LM501370
79 7 307276 2000 00 X 7.037 10 FELT PAD
20 7 07277 4000 OO0 X 1.037 D X 3/76” WASHER
2/ 7 307278 /=& CASTELLATED NUT
22 7 707457 3776 X 2—1,/2" COTTER PIV
23 7 707752 1P—73 X F—7,/2" HEX BOLT
24 7 707457 1/2-713 JTOPLOCK NUT
25 7 3077204 & BOLT HUE AND SPINDLE (FRONT TANDEM)
26 7 707226 77 FLAT WASHER — FLT

*

LE SURE 70 USE THE 3~1/2" CYLINDERS ON THE MANFRAME WHEEL ASSEMBLIES

AND THE 3= 1,47 CYLINDERS ON THE WING WHEEL ASSEMBLIES:




7/01

Model 1300 Anhydrous Toolbar

HYDRAULIC LIFT SYSTEM (EXPLODED)
27-1/2" — 35° TOOLBARS

Al Ve DE7AK

COMPLETE VALVE KIT (ITEMS 7—7) AND
VALVE MOUNT HARDRARE ARE
AVARABLE USING FPART NUMEER 203072,

D0 NOT USE TEFLON TAFPE OF THREAD
COMPOLING ON JC FTTTINGS.  USE
TEFLON TAPE OF THREAD COMPOUND
OMLY ON TAPERED FIPE FITTINGS.

26

FEFER TO MEXT FPAGE
FOR PART IDENTIFICATION.

ROUTE THESE HOSEY
ALONG THE FIGHT
HITCH TUBE ANG

FASTEN THEM USING
THE HOLO—-DOWN

BRACKETS FROVIDED.

REVISED: Z/25/00




7/01

Model 1300 Anhydrous Toolbar

HYDRAULIC LIFT SYSTEYM
27-1/2° — 35 TOOLBARS

28

FOUTE THE /8% HOSES FROM THE
TIRACTOR DOBN THE RYGHT HITCH
TUEBE AND UNDER THE AAUNSTOMME.

GE SURE 70 USE TEFLON JAPE (OF OTHER
PCE—FTTTING SEALANT) BHEN FASTENNG
HYORAIC COUFLINGS TO THE HOSES

FEVISED 7/ 25/ 00

REF f o PRr DESCRPTON Rer f ar AT f DESCRIPTION

7 7 203017 LIVENET? — COMBMER YL VE re s 202128 B X NOE FHC X WO & File ¥ 96° HOSE

2 Z 201055 N8 FIC X MO8 MUE O-fNG SHIVEL 90 77 Z 202752 JE XML E A X N B RIC X T4 HASE

g 7 207008 NO_8 MIC X NO._ & MALE O-FWs 12 7 202193 B XN G R X O E R X 765~ HOSE

L 7 201058 No_& R X MO & MIC SraNeH TEE P2 Fi 222111 JE XN E FHE X N8 RIC X 216" HOSE

g 7 20704 NO_E MIC X NO._ 8 MAE O-FWG Iz 2 221 X MO8 FHe X 172" MT ¥ 274" HOSE

& 7 2071010 MNO_E MiC EE N 75 Z 107150 JE-IE X F-LZT WX BT

7 7 202147 B XML E R X MR8 R X 67 HESE 15 2 701220 IBTLOCK MASHER

£ g 207002 MO8 MIC X NGB MALE O-FPIWG BOSS $0 77 Ed 101217 JB— 16 HEX NUT

2 H 202124 JB XM B R X NGB R X ZE” HOSE




HIYDRAULIC LIFT SYSTEM (EXPLODED)
37— 1/2" TOOLBAR

VALVE OF7TAL

COMPLETE VALVE KIT (ITEMS 1—-7) AND
WAL VE MOUNT HARDRARE ARE
AVVLABLE USING PART NUMEER 203072 @

7/01

\@¥
/@

D0 NOT USE TEFLON TAPE OF THIREAD
COMPOLUNDG ON SC FTTTINGS.  USE
TEFLON TAFE OF THREAD COMPOUNG
GMLY. ON TAFERED FIPE FITTINVGS,

Model 1300 Anhydrous Toolbar

FEFER 70 NEXT FAGE
FOR PART [OENTIFTCATION.

FROUTE THESE HOSES
ALONG THE FRAGHT
HITCH TUEE AND

FASTEN THEM LSING
THE HOLO-DOWNY

BRACKETS FPROVDED.

REVISED: Z/24/00

27




DMOER — COMBINER VULVE 70 BF

FASTENED YO THE MUNFRAME
LSRG [TEMS 15—18,

HYORAULIC LIFT SYSTEM

JF7—1/2" TOOLBAR

ROUTE THE Z/B” HOSES FROM THE
TRACTOR DOWN THE RIHT RITCH
TUBE AMD UNGER THE AANFRAME.

BE SURE TO USE TEFLON TAPE (OF OTHER
PUIPE—FITTING SEUANT) BHEN FASTENNG
HYDRALLIC COURLINGS TG THE HOSER

REVISED - 7/25/00
REF. F an: PART S LEZCRETRON F S ary PART DESCRIPTION

7 7 205017 LVRER ~ COMBINER VALVE 0 7 FO2124 I8 XML B EHC X NO B FC X 287 HASE
2 2 IORE NO. B FRC X MO 8 MAUE O-RNG SBIVEL 90 17 7 202128 S X M & Fli0 X MO B RRC X 965" HOSE
J I 20108 NA B MAC X NG 6 ML G-RNG 12 2 L2152 I8 X MO 8 FU X MO 8 RO X 148" HOSE
. 7 201058 N B FRC X NO. 8 M BRANCY TEE 17 7 202197 TR XN E FHC X NOE R X 166" HOSE
5 7 L0104 AN B M X MO 8 MAULE O-FNG Fed 7 202117 T8 X MO & FHe X MO B FC X 216" HOSE
&5 7 201070 NI B M TEE 15 2 02134 TN NO B FHE XN 1/2" NPT X Z248™ HOSE
4 Hd 202147 JIB XN B RN &R X B HASE bi-) 2 1011 ﬂ--fé‘)’d’—%'/ﬂ’ﬁﬂf
& & 201002 ML B M X MA & BUE O-FRIW 5055 50 7 F 101270 J/B" LOCK RASHER
g « JO22xy JBXNO B A X ML 8 MEC X 247 HOSE 75 __.? 101217 LB IE HEX MIT

7/01

Model 1300 Anhydrous Toolbar

29




7/01

Model 1300 Anhydrous Toolbar 30

ATIACHING THE LEFT WING-FOLD CYLINDER

o PART # DESCRIPTION
7 207070 £ X 2F HYDRAULIC CYLINDER
7 807617 F1.00 X 5~1/4° WELDED CYLINGER PV
7 602736 F1.00 X 3-578" CIHINOER PN
7 101235 7* FLAT WASHER
F 701347 3776 X 2" COTIER FIlV

@@ PP

1

I

FEVISED ZA00/00




ATTACHING THE FIGHT BING—FULD CrLINDER

R a7y, PART # LESCRIFTION
7 7 So4070 o X 24 HYDRAULIC CYLINDER
2 7 01612 £1.O0 X 5—1/4" WELOED CYLMDER PV
J 7 42136 #2100 X T~5/8" CYLINDER PV
£ 7 107235 7" FLAT WASHER
& T 707347 ITE X 27 COITER PV

7/01 Model 1300 Anhydrous Toolbar 31




7/0}

Model 1300 Anhydrous Toolbar

HIDRAULIC WING FOLD SYSTEM

REF, # o FART DESCRIPTION
7 5 201007 NO_ 6 MAC X MO 8 MAUE O-FING 5O55 90
K 7 201008 NO._E MAC TEE
J 2 201015 L/Z2" MNET X LAE" FNET BUSHING
o 7 202137 LA X NO E FC X NO. 6 FIE X 28° HOSE
5 7 202138 L2 X NO & Fle X NO. & RS X 80° HOSE
& 7 202045 L4 X NG & FI X NO_ 6 Flic X 105~ HOSE
7 2 202127 LAt X NO E FHC X T/8” MNET X 174° HOSE

32

REVSED: 22500




7/01

207055

HYOFAULIC COMPONENTS

S

207075 207009

203077

207058

Model 1300 Anhydrous Tootbar

207008

Sio

207070

207008

33




Model 1300 Anhydrous Toolbar

7/01

HOSE ROUTES AND HOSE CLAMP ASSEMELY

2 HOSE HOLDOWN BYRACKET
/5" LOCK RASHER
JB—16 HEX NUT

£00177
101220

rerzr’

J
7

e




AN~

QT PT F
7 807737
2 107438
2 707224
2 101215

OFFSET BRACKET ASSEMELY

DESCRIPTION

CFFSET BRACKET FOR 7 X 5 TUBE
A0 X 7~1/2" HEY BOLT
2" 100K WASHER

T4-10 HEX MUT

ENTIRE ASSEMBLY (WEMS 1—4) MAY BE
ORUERED USING PART ff 9000722,

LYTLIEN

Model 1300 Anhydrous Toolbar

ary BART LESCRFEIION

FCI7R3 OFFSET BYACKET FOR 7 X 7 TUEE
1017182 TAA-I0 X §7 HEX BT

707224 IE” LOCK WASHER

701215 FAt-10 HEY NUT

NN~

LNTIRE ASSEMBLY (ITEMS 1—2) MAY 5F
URED USING PART f 900074,

35




7/01 | Model 1300 Anhydrous Toolbar 36
SINGLE COLTER AMMONI AFPFPLICATION ASSEMBLY — LEFT




7/01

LEFT COLTER ASSEMBLY COMPLETE — 9000771

REF # &7y PART # DESCRIPTION | sz o0/
7 7 501325 UMIVERSAL AMMONA MOUNTING BRACKET — LEFT
2 7 E07.204 LEFT SPINOLE TUBE & BUSHING ASSEMBLY
J 7 507795 SFRING TENSION ROD WELOMENT
£ 7 602212 27.00 X 7~7,4" PV ‘

5 2 400096 SEFING RETAINER CASTING
6 7 200095 COMPRESSION SPRING )
7 7 00037 SIDE MOUNT SHANK
& 7 900036 AMMONKA KNIFE WITH SEALER
g 7 200097 20" SMOOIH COLTER |
70 7 707779 Z/4—-70 X 6" HEX BOLT |
77 7 707422 FA—70 X 3” HEX BOLT — GR 8 YELLOW ZINC
72 2 707233 32" FLAT WASHER
73 2 1071224 31" LOCK WASHIR
74 y 701275 Z4—710 HEX NMUT
75 7 707459 F4—70 TOPLOCK NUT
76 Z 707749 1/2—13 X 27 HEX BOLT
77 7 707237 1/27 FIAT WASHER
78 6 107222 1/2" LOCK WASHER
79 2 7071213 1/2—1.3 HEX NMUT
20 7 707727 ZE~16 X 2% HEX BOLT
27 7 107455 3/E—16 TOPLOCK NUT
22 4 307793 1/2-20 X 1—1/4" WHiZ BOLT
—~ 2 o ZA—10 U~-BOLT (NOT SHOWN)
B 4 107224 I LOCK WASHER (NOT SHOWN)
- 4 1072715 FA—T10 HEX NUT (NOT SHOWN)

> LOR T X T TUBE USE 3/4~10 X 7 X 9" U-BOLT — FART # 1071376
" FOR 7 X5 TUBE USE 3/4—10 X 7 X 6—1/2" U-BOLT — PART # 107375

Model 1300 Anbydrous Toolbar

37




7/01 Model 1300 Anhydrous Toolbar 38
SIVGLE COLTER AMMONIA APPLICATION ASSEMBLY —~ FIGHT

REVISED: 2/7,/07




7/01

RIGHT COLTER ASSEMBLY COMPLEIE — 9000777

FEF ,// @Y PART # DESCRIPTION reSED: 7y
7 7 801376 UMIVERRSAL AMMONI_MOUNTING BRACKET ~ RIGHT
2 7 801203 FIGHT SPINOLE. TUBE & BUSHING ASSEMBLY
3 7 8077985 SERING TENSION ROD WELDMENT
4 7 6027167 27,00 X 7 PN |
5 z 200096 SFRING RETAINER CASTING
G 7 400095 COMPRESSION SPRING
7 7 900037  SIDE MOUNT SHANK
& 7 S000.36 AMMONMA KIMIFE WTH SEALER
g 7 400087 20" SMOOTH COLTER

76 7 7077789 Ft=70 X 67 HEX BOLT

77 7 7071422 FHA~T0 X 3" HEX BOLT — R 8 YELLOW ZING
72 2 707233 F47 FIAT WASHER

7.3 2 701224 4" LOCK WASHER

74 4/ 707275 T~ 70 HEX NUT

75 7 707459 34— 70 JOPLOCK MUT

/6 2 707749 1/2-713 X 27 HEX BOLT

77 7 701237 272" FLAT WASHER

78 6 707222 12" LOCK WASHER

79 Z 707213 1,213 HEX NMUT

20 7 707127 FE-16 X 27 HEX BOLT

27 7 707455 ZE-76 TOPLOCK NUT

22 4 J07793 12~20 X 7—=14" WHZ BOIT

B 2 *ot TA—=70 U—-BOLT (NOT SHOWN)

— 7 701224 4" LOCK WASHER (NOT SHOWN)
—~ A 101275 T 410 HEX NMUT (NOT SHOMY)

¥EFOR T XN 7 TUBE USE 3/4~10 X 7 X 8" U-BOLT ~ FPART # 707376,
FOR 7T X5 TUBLE USE 374-10 X 7 X 6—7/2" U~BOLT — FRART # 7071375

Model 1300 Anhydrous Toolbar

39



SINGLE (FDGE BENT) COLTER AMMOMIA APFLICATION ASSEMBLY — RIGHT




FIGHT (FDGE BENT) COLTER ASSEMELY COMPLETE — 9007134R

FEE K Q7Y PART # DESCRIFTION
7 7 E01829 EFDGE BENT SHANK MOUNTING BRKT. — RIGHT
Z 7 E071.203 FIGHT SPINDLE TUBE & BUSHING ASSEMELY
g 7 E01 795 SPRING TENSION ROD WELOMFNT
4 7 602763 27.00 X 77 PN
5 Z 400096 SPRING FRETAINER CASTING
& 7 200085 COMPRESSION SPRING
7 7 800735 EDGE GENT SHANK
g 7 — AMMONIA ANFE — SEE ANIFE OFTION PAGE
g 7 400087 207 SMOOTH COLTER
70 7 707779 S A-70 X 87 HEX BOLT
77 7 707450 L0 X F—-127 HEX BOLT — GR & YEL. ZINC
72 2 707233 S FIAT WASHER
73 2 7071224 T4 LOCK WASHER
74 4 7071215 IS E—70 HEX MUT
75 7 707459 T4~ 70 TOFPLOCK MUT
76 2 707749 1/2—13 X 27 HEX BOLT
77 7 701237 772" FIAT WASHER
78 & 707222 7727 LOCK WASHER
79 2 107213 1/2—13 HEX NUT
20 7 701727 3/E-16 X 27 HEY BOLT
27 7 707455 I/E-76 TOFLOCK MUT
22 4 J01793 17220 X 7—1/4" WHLZ BOLT
23 7 602233 7=714 00 X . 774 [0 X 3747 BUSHNG
- Z 71071376 FAA—70 U-BOLT (NOT SHOWN)
- 4 707224 31" LOCK WASHER (NOT SHOWN)
- 4 707275 T4~ 70 HEX NMUT (NOT SHOWN)




SINGLE (EDGE BENT) COLTER AMMONE APPLICATION ASSEME! Y — LEFT




LEFT (FDGE BENT) COLTER ASSEMBLY COMPLETE — 900734/

REF. # Q7Y PART # DESCRIPTION

7 7 EO71830 LDGE BENT SHANK MOUNTING BRAT. — LEFT
2 7 E07204 LEFT SPINDLE TUBE & BUSHING ASSEMEL Y
3 7 E07 798 SFRING TENSION ROLD WELOMENT

4 7 602212 27.00 X 7—1/4" FIN
5 Z 400096 SPRING FETANER CASTING
& 7 400095 COMPRESSION SPRING
7 7 900735 FDGE BENT SHANK
& 7 — AMMONA AMIE — SEE KNIFE OFTION PAGE
g 7 200097 207 SMOOTH COLTER

70 7 707779 G E=70 X E" HEX BOLT

77 7 707480 Il~10 X 3—7/27 HEX BOLT — GR & YE.. ZINC

72 2 707233 T4 FIAT WASHER

73 2z 707224 F4" LOCK WASHER

74 4 707275 I L~ 10 HEX MUT

75 7 707459 3470 TOPLOCK NMUT

76 2 707749 17213 X 27 HEX BOLT

77 7 707237 7727 FIAT WASHER

78 & 707222 772" [ OCK WASHER

78 2 7071213 1/2—13 HEX NUT

20 7 707727 3E~16 X 27 HEX BOLT

27 7 707455 3E5~76 TOPLOCK MUT

22 4 307793 1/2-20 X 7—1,/4" WHZ BOLT

23 7 EO2233 7=1/4 00 X .7H 1D X 3747 BUSHING

— 2 JOI376 FAA—=70 U—BOLT (NOT SHOWN)

— 4 707224 2" LOCK WASHER (NOT SHOWN)

- A 71072715 3 L—=70 HEX NUT (NOT SHOWN)




40

FEVISED: 2/.26/807

s

< |6
i~
£ s -
i &
;

N
<& 0
L
.\

A%%}ao%Wé‘&W%SSEMEZY
o)

\

M@/@/

e-() D)
@M

NSWEY) w

J/

7/01

.ﬁ 0 |4

%

NOTE: ITEM J o TAKES
THO GREASE FERKS.
:
Ny




7/01

LEFT AUTO RESET COULTER ASSEMBLY COMBLETE — 8000821

FEFERENCE # QUANTITY PART # DESCRIPTION

7 7 507657 LEFT MOUNTING BRACKET

Z 7 FP1E0F LEFT SPIMDLE TUBE & BLSHING ASSER
K] 7 501686 SHANK MOUNTING BIRACKET

7 7 507687 AUTO RESET B/ACKET

5 Z 400207 12 X 2 X 6-1/8 FVOT FLATE

& 7 900036 AMYONA_ KVIE WITH SEALER

7 7 900037 SIDE MOUNT SHANK

5 z 707748 1/2-13 X 27 HEX BT FIT

g 7 707753 1/2~13 X 4" HEX BOi] FLT.

70 7 107237 71/2” FLAT WASHER FLT.

77 7 707227 1727 [OCK WASHER PLT.

7z 3 707213 1/2~13 HEX NUT LT,

73 Z 707775 1770 X 3" HEX BOLT FLr.

74 7 707422 LA—10 X 3”7 HEX BOLT ~ GR & JELLOW ZINC
75 7 707775 ZA—70 X 47 HEX BOLT FIT.

76 Z 707779 FA~10 X 6" HEX BOlT AL

77 7 707780 TH~10 ¥ 77 HEX BOLT FLT

78 4 707233 4" FIAT WASHER FIT.

79 4 707274 T2 LOCK WASHER FLT.
20 g 707275 470 HEX MUT FLT.

27 7 707459 JA—10 TOFLOCK NUT PLT.
27 Z 701362 T4~ 10 Sl NUT FLT,
23 7 707127 ZB~76 ¥ 27 HEX BOLT Fi7.
24 7 707455 LE—~76 TOPLOCK NUT PLT.
25 7 802272 P1.00 X 7—1/4" PN
26 £ J07793 1/2-20 ¥ 7-1/9" WHZ BOLT FIT.
27 7 400057 20" SHOOTH COULTER BIADE
25 7 507798 SERING TENSION ROD — 75° 10WG
27 Z G2 1558 SFRING TENSION ROD — 77-71/2" [ ONG
20 & 400096 SPRING FETAINER CASTING

J7 F SOO0GE COMPRESSION SPRNG

32 2 602277 12507 0.0 ) 774" 1D X 1—1/18" BUSH,
37 £ 707252 1/4—28 STIAGHT GREASE. ZERK

- 2 o JHA—~10 U~80LT FLT. (NOT SHOWN)

~ £ 707224 I4” LOCK WASHER FL7. (WOT SHOWW)
- f 107215 ZA4— 70 HEX NUT FLT. (NOT SHOWN)

REVISED 2/26/07
Ha FOR 7 X 7 BAR, USE 37%—10 X 7 X 8% POl 7T — FART F 701378

W fOR TN G BAR USE 37470 X 7 X 6-1/2" U-BOLT — FPART # 107375

Model 1300 Anhydrous Toolbar

41




" /%3991 SRR IPNE Jssmes v 42

fak
@ @@ @
% bk
&
N

}ﬁ /,
N

GHEE&@& (-

T\
X

NOTE: TTEM f 4 TAKES
THO GREASE ZERKS.




7/01

KICHT AUTO RESET COULTER ASSEMELY COMPLETE ~ S00O8IR

FEFERENCE # QLUNTITY PART ¥ DESCRIPTION
7 7 507685 RIGHT MOUNTING BFRACKET
Z 7 F07203 FIGHT SPINDLE TUGE & BUSHING ASSEM,
K] 7 F07656 SHANK MOUNTING BRACHET
£ 7 507657 AUTO RESET BRACKET
5 2 406207 L2 X2 X 6-178" FOT PLATE
5 7 900036 AMYONE KNIFE WTH SEALER
7z 7 S00037 SIDE MOUNT SHAVK
5 2 707749 1213 X 2 HEX BOLT PLT
g 7 107753 1/o~7F X £ HEX BOLT FLT
70 7 707237 1/2” FLAT WASHER FLJ.
77 7 701222 1727 [OCK WASHER PLT.
72 J 707273 12~ 15 HEX NUT PLT.
73 2z 707773 IA~10 X 37 HEXY BOIT FLT
74 7 701427 IA—10 X 3™ HEX BOLT ~ GR & VELIOW ZHC
2] 7 707775 IA-10 X 47 HEX BalT PLT
76 2 1071779 LA-10 X 6" HEX BOlT AT
77 7 701750 IA—10 ¥ 77 HEX BOLT LT
75 7 707237 I4” FLAT WASHER FLT:
79 £ 101224 J4” 10CKk WASHER FLT.
20 g 707275 I A—70 HEX NUT FLT
27 ] 707459 34— 10 JOPLOCK WUT FIT.
zZ Z 707352 JA— 70 L NUT FLT
27 7 707727 JB—16 X 27 HEX BOLT FLY.
24 7 701455 3E—16 TOPLOCK NUT FLT.
25 7 602272 #1.00 X 7— 174" HINGE PV
28 7 07793 1/2-20 X 1-7/4" WHZ BoiT PLT.
77 7 100097 20” SHODTH COULTER BIADE
25 7 507798 SFRING TENSION ROD ~ 75" LONE
29 2 B07658 SPRING TENSION ROD — 17-1/2" LONG
30 g 400098 SEIING RETAINER CASTING
37 J 400095 COMPRESSION SEVIVG
3z 2 602277 1.250" 00 X 74" 1D X 7-1778" BUSK
37 7 707252 1,428 STRAIGHT GIREASE ZERK
- 2 - FA~10 U-BOLT PLT. (NOT SHOWN)
- 4 707224 I%” LOCK WASHER FLT. [NOT SHOW)
= 4 707215 L4700 HEX N7 FLT. (NOT SHOWN)
FEVISED: 2726707
o FOR 7 X 7 BAR, USE 3 4—10 X 7 X 8" U~BOLT ~ PART F 101376

*»>FOR T X5 BAR USE 3410 X 7 X 6—1/2" U-BOLT — FPART F 7071375,

Model 1300 Anhydrous Toolbar

43




7/01

L0 NOT CUERTICHIEN THE DISE SGILER
B BRACKET SUTE — FRAME MUST
L5 ASLE TO FVOT. BF SURE 70 LISE
SELF-LOCKING MAE,

Mode] 1300 Anhydrous Toolbar

CF, PROGRESSIVE

FARM PRODUCTS

DOUBLE DISC SEALER
STANDARD SHANK

e

B#ﬁff £90.

REE f oy PART DESCRIPTION

2 / 507654 SHANK MOUNING BRACKET ol AL 2HRT DESCRIPIION  REVISED: /220X
Z 7 501377 DISC SEALER FFAME ERACKET 573 g 107223 12~ LOCK WASIER
7 7 507328 SPRING PIVOT BOLT & BUSHING ASSEMELY 7 g 107213 L2713 HEX NUT ) B
£ Z 97330 SEALETY AR ASSEAGR Y 7f 2z 107457 12— 1T TOFLOCK. NUT '
E3 7 190723 COMPIESSIN SIHNG 75 & 107357 JE—IE X 1° CARRHGE BOLT
5 Z 100707 78" NOTCHED DSt . 76 g 101229 TEB” Lock WASHER
P Z 701293 5B CUP BASHER __ 77 & 767217 SH-78 HEX NUT ‘
& Z JO1355 L2 1T X 25X 21/ U BT ' 75 7 G022 L.O00 0.0 X 524 10X A— 1G> BUSHING
g Z 701756 1213 X 5172~ HEX BERT - Z 101730 1T X P12 HEY BT

75 £ 701749 L2213 X 2% HEY Boit T r 2 707222 Lr2” LOCK WASHER ‘

77 1 707237 127 AT WASHER e Z 701717 L2737 HEX NUT




7/01

NURSE TRAILER FITCH ASSEMBELY

mE L o PRT DESERETION

7 7 SOT057A ANTTROUS. NORSE TROMLER 1HTCH
F 7 SO718S ZICIREAR
J 7 E0777T DIANTAR CLEVES.
] 7 207195 HI.00 ¥ 8° WELDED PV
5 2z 400224 L/ZXEX I5 — 7 X5 SAGHE CLAMP
& 7 701330 COMPTESSIN SEFING
rd 7 707204 T8 X &8 HEX BET
g 7 707457 78 TOLOCK NOT
] & 707173 IA—10 X I° HEx BOlT

70 7 70717Y TH—T0 X 2" HEX BOLT

77 9 701224 77" 100K RASIHR

7= g 707275 3410 X NOT

7 7 FO7P58 376 AR

Model 1360 Anhydrous Toolbar

FREVISED: 276,07

45




7/01 Meodel 1300 Anhydrous Toolbar 46
FLOATING FEAR HITCH ASSEMELY

REF ary PART DESCRIPTION
7 7 BO1765 FLOATING FEAR HITCH
2 2 BO7766 HITEH PIOT PLATE/SAGIHE CLAMP
J 7 07789 LBAREBAR
i 7 o1 195 BLO0 X &° WelliED PV
5 2 00224 2N E X 157 — SUOHE CLAUP
& 7 01170 S I0~12 & PLY TRE & Filf
7 & 1G117% T8 X I° HEX BOoLT
& 7 101177 JE—T0 X 2°HEX BT
7 g 101224 JAE” LOCK BASHER
70 g 101215 TA—10 HEY MUT
£ JOTI9X 27220 X T-1/%" e BHT
2 TO7T727 TB-16 X 27 HExX BXT
2 167455 ZB-18 TORLOCK NUT
7 107266 TAE AR
7 101330 COMPRESSION SPRNG
7 EO1777 DRAREBAR CLEWS
7 107204 I—& ¥ & HEx BOLT
7 1071467 =8 JOPLOCK NUT

REVISED: 1/30/07

ATTACH THE SADDLE CLAMPS
LOOSELY 1O THE TOOLBAR,

THEN WNSERT PN ENGS OF
THE HITCH W70 THE PIVOT
PLATES,  ATIACH THE HITTH

USING THIE Z716" HEX
BOLTE.  SLIOE THE PVOT

FIATES SO TRAT THE HITCH
5 CENTERED OV THE
TOOLEAR, THEN TIGHTEN THE
SHODLE CLAMPS:




SINGLE™ REGULATOR BRACKET ASSEMBLY

REF f on: PART f

LDESCRIPTION

07657

SHING AFM MOUNTING ERACKET

FOI27E

SHING' AFlt

101317

A0 X 5 X E— 17" U-BOLT

10777%

FrE-10 X 67 HEY BOLT

707224

/A" LOCK RASHER

101215

JH—70 HEX NUT

o Gy Sy~~~

102225

LE500 FECLUUATOR MOUNING BRACKET

FOG0TE

EOMPLETE MHZ BRACKET /M ASSERMELY

NOTE THAT [TE# 7 1S USED
ONLY #F BI500 FEGULATOR
OFTION /S SELECTED,

BN

7/01 Model 1300 Anhydrous Toolbar 47




7/01 Model 1360 Anhydrous Toolbar

LOUAL FREGUIATOR GRACKET ASSEMELY

48

RE S o PART f DESCRIPTION
7 7 507277 DUAL_ RECUATOR BRACKET
Z 7 501276 SWING AU
5] 7 767377 A0 X 5 X 5172 U-BOT
o/ 7 7017179 410 X 6~ HEX BO0T
5 ] 707224 374" LOCK HASHER
g F L A-10 HEX MUT
COMPLETE NHT BRACKEZ/ /M ASSEMELY

101275

REVISED: 7/26/00




DUAL GAUGE BRACKET ASSEMBLY

o

REF. on: PART f DESCRIPTION
7 7 B012890 DU _PRESSURE GAUGE MOUNTING BroACKET
2 Z 7002354 2~1/2° STANIESS NH3 GAUGE  O—7100 FS/
J 2 700277 1/ MNPT X 3/8* HOSE BARE e
7] 7 701745 L/2=13 X 1—71/2" HEX BOLT
5 7 101222 127 [OCK WASHER
& 7 701213 1213 HEX NUT

7/401

Model 1300 Anhydrous Toolbar

/253N

aoaa/‘

FEVISED: Z/21/00

49




701

Medel 1300 Anhydrous Toclhar 30
1300 NH3 PLUMBING SCHEMATIC
SINGLE REGCULATORSINGLE MANIFOLD

2 ‘ /@

REFER TO MNEXT PAGE
FOR PART IDENTIFICATION,

NOTE THAT 4 THELIE ROW

ANE 1T HOSE b

70 AND 17 ML NOT BE
ON A TWELVE FOW U/W”:SED

NOTE THAT THE 3/8" EVA_ HOSES
ARE SOLD BY THE FOOT AMD
e vt ey At

00720

NOTE THAT THE 1/2* £ HOSES
ARE SOLD BY THE FOOT AN
CARRY A PART NUMEER OF

o017

£V HOSE MAY BE PURCHASED
Br THE ROLL USING PART
ROLL OF 3/8" HOSE OR PART
MUMEER 200270 FOR A 250°

ROLL OF 1/2" HOSE

REVISED: 712100




7/01

1300 NHS FLUMEING SCHEMATIC

SINGLE REGULATOR/SINGLE MANMIFOLD

FEF. H o7y PART # DESCRIPTION

7 7 700278 7—1/4" MALE COUPLER 71P (WH3)
2 7 700276 7—1/4" QUICK COUFLER ASSEMELY
i 7 700274 7—7/4" A4 HOSE X 32" [ONG
4 7 700275 7—1/4" SCHEDULE 80 COUPLER
5 7 700273 NH3/BG500 METER W/ HYDRAULIC SHUT—CFF
6 7 700257 77 CLOSE MIPPLE — BLACK FIPE
7 7 700256 7" ST, F1BOW — BLACK PIPE
& 7 700272 NHI MAMIFOLD — 74 OUTLET
9 73—75 706277 1/% MNVPT X 3/8" HOSE BARE

70 o—7 700275 7/2” FNPT TEE — BLACK PIPF

77 o—7 700226 7/4” MNPT NMPPLE — 7—1,/2" 10WNG

72 Z 707725 3676 X 7" HEX BOLT

73 Z 707220 38" 10CK WASHER

74 2 707277 3816 HEX NUT

75 7 707752 1/2—13 X 3-1/2" HEX BOLT

76 7 707237 7/2% FIAT WASHER

77 7 707222 772" LOCK WASHER

78 7 7072713 7/2—13 HEX NUT

- o—7 700277 14" MNPT X 1,/2° LONG MANIFOLD FPLUG

¥+ NOVE THAT A TWELVE ROIW UMIT WILL NEED T MAMIFOLD

OUILET FLUG AMD 13 HOSF BARES. fTEMS 70 & 77 Wit
NOT GE USED ON A THELVE ROW UNT.

REVISED- 7/10/07

Model 1300 Anhydrous Toolbar 51




7/01 Modet 130 Anhydrous Toolbar 52

1300 NHF PLUMEING SCHEMATIC
SINGLE REGULATORADUAL MANIFOLD

FEFER 7O MNEXT PAGE
FOR FART 1RENTIFICATION.

NOTE TRAT THE 3787 £V HOSES
ARE S0LD 8Y THE FOOT AND
CARRY A PART NUMBER OF
FOOIZ0.

NOTE TRAT THE 71,/2° F14 HOSES
ARE SO0LL BY THE FOOT AND
CARRY A RART NUMBER OF
700717

£V HOSE MAY BE PURCHASED
By THE ROLL USING PART

NUMBER 700208 FOR A 250°

ROLL OF 3/8* HOSE OF PART

MUMBER 700270 FOR A 250"
ROLL OF 1/22% HOSE

REVISED: 5/17/01




1300 NHS FPLUMBING SCHEMATIC
SINGLE REGULATOR/DUAL MANIFOLD

REF. # Q7. PART # DESCRIPTION
7 7 700278 7—1/47 MALE COUPLER 77° (WH3)
Z 7 700276 7—1/%" QUICK COUPLER ASSEMBLY
E; 7 00274 7—1/42" A4 HOSE X 32° LONG
4 7 700275 7—1/4" SCHEDULE B0 COUPLER
5 7 700273 NH3/BI500 METER W/ HYDRAULIC SHUT—OFF
& 7 700257 7” CLOSE MIPPLE — BILACK FIPE
7 7 700227 7Y NPT TEE — BLACK FIFE
& 2 700306 77 MNPT X 7° FNPT SWIVEL COUPLER
9 Z 002744 7 A4 HOSE X 720" 1ONG
70 2 00256 7% ST, FLBOW — BIACK PIPE
77 2 00272 M3 MANIFOLD — 74 OUTLET
7.2 77 00277 1/4 MNPT X 3/8" HOSE BARE
73 2 400742 3B X2 N 12—71/2" MANIFOLD BRACKET
74 2 7074717 ZB-16 X 5 X E—7,2" U-BOLT
75 Z 707725 JE—76 ¥ 7”7 HEX BOLT
76 6 707220 38" LOCK WASHIR
77 6 707277 3/5—716 HEX NUT
78 7 707752 1/2—13 X 3—7/2" HEX BOLT
79 2 707397 1/2-73 X 372" HEX BOLT
20 7 707237 7727 FLAT WASHER
27 7 707222 7,2 LOCK WASHER
22 7 7072713 7/2-713 HEX NUT
- 77 700277 72" MNPT X 1,/2° LONE MANIFOLD PLUG

FEVISED: 7/26/00

7/01 Model 1300 Anhydrous Toolbar




7/01

Model 1300 Anhydrous Toolbar

54
1300 NMHZ PLUMEING SCHEMATIC
DUAL REGCULATORADUAL MAMIFOLD

0,

NOTE TRAT THE 378" £ HOSES

ARE SD BY THE FOOT AND

LARRY A PART NUMBER OF
70128

NOVE THAT THE 172" LW HOSES
ARE SUULD BY THE FOOT AND
CARRY A FPART MUIEER OF

700117

£V HOSE MAY BE PURCHISED
BY THE ROLL USING PART
NUMBER 700209 FOR A 250"
ROLL OF 3/8° HOSE OR PART
NUEER 200210 FOR A 250°
ROLL OF 1/2° HOSE

REVSED: /2700




1500 NAS FPLUMEING SCHEMATIC
DUAL REGULATOR/DUAL MANIFOLD

REE # Q7Y PART # DESCRIPTION
7 7 700278 7—7/4" MALE COUPLER TP (NH3)
2 7 700276 7—1/4” QUICK COUPLER ASSEMBLY
3 7 700274 7—1/4" Ad HOSE X 32° LONG
7 7 700255 7—1/4" BIACK M| TEE
5 2 700273 NH3/BI500 METER W~ HYDRAULIC SHUT—OFF
& 2 700306 77 MNPT X 7° FNPT SWIVEL COUPLER
7 2 7002744 77 A4 HOSE X 720" LONG
5 2 700256 77 ST, F1BOW — BIACK PIPE
g 2 700272 NHF MANFOLD — 74 OUTLET
70 Z 200742 38 X2 X 12—7,/2" MANIFOLD GRACKET
77 27—24 700277 1727 MNPT X 3/8° HOSE BARE
7.2 2 707477 3/E—16 X 5 X 8—1/2" U-BOLT
73 7 707725 3/5—76 X 7° HEX BOLT
74 5 707220 38" LOCK WASHER
75 5 707277 3876 HEX NUT
76 7 707752 1/2—13 X 3—1,/2" HEX BOLT
77 2 707397 1/ 2—13 X 3747 HEX BOLT
78 7 707237 7727 FIAT WASHER
79 7 707222 727 JOCK WASHER
20 7 707273 1,/2-73 HEX NUT

REVISED: 7/26/00

Model 1300 Anhydrous Teolbar 55




LICHTING FACAACE

REF. # o7y FART # LESCHRIFTION
7 7 200075 KIGHT FAND LIGHT UNIT
Z 7 200076 LEFT FAND LIGHT UNIT
J 7 6500038 KIGHT LIGHT MOUNTING ERACKET
4 7 6500039 LEFT LIGHT MOUNTING GRACKET
5 Z 707477 FE-16 X 5 X =127 U-BO/T
2 4 707220 F8" LOCK WASHER
/ Z 707277 FE=16 HEX NUT
= 4 707702 19=20 X 17 HEX BOLT
9 7 707278 797 L OCK WASHIR
70 7 707209 1/9=20 HEX NUT

THE FED AND TELLOW
LICHTS SHOULD BE VISIBLE
FROM BERIND THE
IMPLEMENT.  ONLY THE
VELLOW LIGHT SHOULLD BE
VISIGLE FIROM  7HE FIRONT.

@ ATTACH LIGHT MOUNTING
LRACKETS 7O THE FEAR TUBE
OF THE INVER WING AS CLOSE
70 THE MANFRAME AS
COULTER SFACING WILL ALLOW.




CONNECT Y CABLE TO THE RIGHT AND LEFT LIGHT WHEN THE BAR IS FOLDED, THE YELLOW LIGHTS
UNITS AS SHOWN, THE GREEN, BROWN, AND WHITE MUST BE ON THE OUTSIDE AND THE RED LIGHTS
WIRES CONNECT Ti1 THE RIGHT LIGHT., THE YELLOW, MUST BE ON THE INSIDE, WHEN UNFOLDED, THE
BROWN, AND WHITE WIRES CONNECT TO THE LEFT LIGHT. YELLOW LIGHTS ARE ON THE BOTTOM.

REF, # QTy. PARTH DESCRIPTIDN
1 1 S00018 7 POLE PLUG & HARNESS ASSEMBLY
2 1 500019 Y CABLE HARNESS ASSEMBLY

COMPLETE LIGHTING PACKAGE C(INCLUDING PARTS FRIOM
PREVIOUS PAGEY CAN BE ORDERELD USING PART #3500034.

RUN THE WIRES DUT OF THE LIGHT THROUGH THE BUOTTOM -
THEY ARE SHOWN OUT THE TOP FOR CLARITY'S SAKE L[NLY.

3

QN
X

\A\
%

7/01 S Model 1300 Anhydrous Toolbar 57




7/01

l”(f_’ ’ )y
(7
'Q,

HUE ASSEMBLY COMPLIE INCLUDES:
SEAL — J0718F

BEARING CONE — J011.32

BEARING CUP — 301734

HUB — J01182

BEARWG CUP — 3017584

GEARING CONE — F01785

DUST CAP — JO01186

LU BOLYS — J01150 (%)

REF. v PART f

Model 1300 Anhydrous Toolbar

HEAVY DUTY 4 BOLT HUB & SFNDLE

DESCRIFTION

7 7 JOo7I87 SFINOLE — #1.E257 X 80

2 7 Jo1783 SEAL — CR 14975

J 7 307112 BEARING CONE — LM E7048

A 7 JO7 134 LEARING CLP — LM 67070

5 7 JO77182 HUB — £ BOLT W/ 5" FOLT CIRCLE

& 7 JOT154 BEARING CUP — LM 11870

7 7 207185 LEARING CONE — LM 17949

g 7 JO7 142 THIRLIST WASHER — 1.5~ 0.0 X .8125° [0

g 7 JO7 15T CASTELLIATED N7 — F/4-76 UNF SPINOLE ASSEMELY COMPLETE INCLUDES:
10 7 J07752 COTTER PN — 5/327 X 1-2/4 %gg - gggfzf
77 7 301156 DUST CAP . ’ e T W 301157
12 o« JOT150 LUE BOLT — 1/2-20 UNF X 7 COTTER PN ~ 307742
1.3 7 301185 SENOLE ASSEMELY — COMPLETE
74 7 JO7157 HUE ASSEMELY ~ COMPLETE REVSED 09,/08/85




TRENTEN THE SLOTTER MUT SUFNENTLY TO 200"
THE BEARINGS, THEN BACK OFF OME YO THE HUB
SWHLL TN FREELY BUT HAVE MO EMD LAY

6 LOLT HUB & SFPNDLE

REEF O PWRT S LESCRIPTAW

7 7 JOTIET | SPANKE ~ #2200 X 14°

Z 7 JOIISE | SEA — JOA POI062

J 7 JOI720 | BEARNG CONE — LA507349

« 7 JOI1X5 | BEARING CUP ~ LASOIII0

5 7 JOTIZE | & BOUT HUG — 6" BT CRLE
& 7 JOIITH | BEAVG CUP — L6070

7 7 JOTIZ | ZEARING CONE — LMB704%

5 7 JOII57 | RASHER — 2° GO X 13/76" I
g 7 JO775T | SLOITED NUT — 416 UIF
70 7 JOT143 | DIRF CAP

77 7 707749 | COTIER PN — 5702 X T—3/%°
72 £ 301157 | 26 BOLT — §/76-18 LpE X J—1 8"
- 7 JOITES | SPINDLE ASSEMRY — COWPLEIE
— 7 JOTIE0 | B ASSEMELY — COMPLETE

7/01

Model 1300 Anhydrous Toolbar

59




7101 Model 1300 Anhydrous Toolbar

DISC SEALER HUB ASSEMBLY

BART DESCRIPTION

7 7 F01569 DISC SEALER HUB GRACKET ONLY
2 Z JOIZI0 BEARING CUP — TIMKEM 77870

J < JorZ77 BEARING CONE — THMKEN IM7T948
£ 7 JOIE07 GREASE SFAL — CR 70075

) 4 01208 58" WASHER

& 7 J01208 5,878 CASTELLATED MUT

7 7 J07272 OUST/HUE CAP

- 7 101367 1/8° X 1-1,/2" COITER FiY

g 7 JO1Z15 SPONOLE ASSEMELY




FTEM @Pr

F=iSd N T KREFAASE CYLINGER

FRARTH

LESCRIP TNV

S 7 FO57E ROD CLEVAE

&7 FO5IEE R CAF

J| 7 FOo7E7 LLE VLY CAR

-/ FOFTS Tl N IO REFRASE OV NDER
- 7 0TS SEAL KTT




LTEM G7Y

FlrE X 10T REFEASE VL INDER

FRARTH

PESCREP IV

r

¢ 7 ' 7 PSS R CLEAVES
217 ) ROD AR
F| 7 E05/86 CLEVAS CAF
- 7 EORONE FI BN 107 REFHASE VL NOER
-/ 05878 SEAL ATT




This page was intentionally left blank,

63

Model 1300 Anhydrous Toolbar

7/01




64

Model 1300 Anhydrous Toclbar

7/01

This page was intentionally left blank.




1300 COLTER ROW SHACING — 30 ROWS
WITH STANDARD WHEEL COMEIGURATION
77 SHANK (87" WNGS)

NOTE: BHEN USING OFTIONAL AUTORESET SHANKS, ALL WHEEL OMENSIONS ARE TAKEN FROM THE
CONFIGURATION SHOWN MAY RESULT W STRUCTURAL. END OF THE WING 7O THE EDGE OF THE GRACKET
DAAGE.  TO AVOID THIS, CHECK ALl DISC SEALERS FOR
CLEARANCE WHEN SHANK /S I THE TIRIPFED ™ POSITION.

AS NEEDFD, RELOCATE SHANKS FROM THE FRONT BAR ALl COLTER DIMENSIONS ARE TARKEN FROM THE
70 THE REAR BAR TO AVOID CLEARANGE FROBLEMS. MIDOLE OF THE BAR 70 THE CENTER OF THE COLTER
120 120
— —8.300 29.000— rﬂ ~—23.000 8.500—
I —
\ [ | ]
H: A L o
— = — L
.
&80 80
20 a0
150 150

7/01 Model 1300 Anhydrous Toolbar 65




7/01 Model 1300 Anhydrous Toolbar 66

1300 COLIER FOW SFACING
JO” 000D ROWS WITH OFTIONAL

TANDEM WHEELS (87" WINGS)

NOTE: BHEN USING OPTIONAL AUTORESET SHANKS, ALl WHEEL LDIMENSIONS ARE THKEN FROM THE
CONFIGLIRATION SHOBN MAY RESULT IN STRUCTURRAL £END OF THE WING TO THE £DGE OF THE BRACKET.

LAMAGE.  TU AVOYD THIS CHECK ALl DISC SEAULERS FOR

CLEAFANGE BHEN SHANK IS IV THE ‘TRIPFED™ POSITION.

AS NEEDED, RELOUATE SHANKS FROM THE FRONT BAR ALL COLTER DMENSIONS ARE THKEN FROM THE
7O THE REAR BAR TO AVOID CLEARINCE FPROSLFMS. MPODLE OF THE BAR 7O THE CENTER OF THE COLTER.

13.500~~ — — ~—13.5C0C

120 l 120

e}
e

=

[f4]
]
w
[

150 180




71300 COLTER FROW SFACING
FO” ODD ROWS wiTH OPTIONAL

TANDEM WHEELS (877 WINGS)

NOTE: WHEN USING OFTIONAL AUTORESET SHANKS, ALL BHEEL DMENSIONS ARE TAKEN FROUW THE
CONFIGLIRATION SHORW MAY RESULT N STRUCTURAL END OF THE BING 7O THE FDGE OF THE BRACKET.
LAUACE,  TO AVYD THIS, CHECK AL DISC' SEALERS FOR
CLEARANCE HHEN SHAMK IS IN THE “TRIPPED ™ POSITION,
AS NEEDLD, RELOCATE SHANKS FROM THE FRONT BAR ALL COLTER OIMENSIONS ARE TAREN FROM THE
7D THE REAR BAR TO AVOID CLEARANCE FPROSLEMS. MIDDLE OF THE BAR 7O THE CEMIER OF THE COLTER

18.500— — — ~—18.500

A3

2y g0

150 150

7/01 Model 1300 Anhydrous Toolbar 67




7/01 Model 1300 Anhydrous Toolbar 68

7300 COLVER ROW SFACING
FO0” EVEN FPOWS

NOTE: WHEN USING OFTIONY. AUTORESET SHANKS ALL
CONFIGLIRATION SHOWN MAY FESULT IN STRUCTURAL NG OF
LUAGE. T AVOUD THIS, CHEUK ALl DISC SEALERS FOR

:

LYHENSIONS ARE TAKEN FROM THE
NG TO THE FDGE OF THE BRACKET.

3

CLEARANCE WHEN SHANK 1S IN THE “TRIPPED ™ POSITION,

AS NEEDED, RELOCATE SHANKS FROM THE FRONT BAR ALL COLTER GIMENSIONS ARE TARKEN FROM THE
70 THE REAR BAR 7O AVOW CLEARANCE FPROBLEMS. MDOLE OF THE BARP TO THE CENTER OF THE COLTER
135 135
108 105
18—~ -~ =15

19.000— — ‘B ~—24.000 Z “—- 24.000— —— e ~—12.000

Ll

L Jm L R

A

1865 165




7300 COLTER FOW SFACING
FO” EVEN ROWS WITH
OFTIONAL  TANDEM WHEELS

NOTE: BHEN USING OPTTONAL AUTORESET SHA, ALL BHEEL OBENSIONS ARE TAKEN FROM THE
CONFIGURATION SHOWN M)’I%ZS‘UZI'W.S‘M)Z/M ENG OF THE WING TD THE £DGE OF THE BRACKET.
LAAGE. 7O AVOID THIS, CHECK ALl DISC SEMLERS FOR
CLEARAMNCE WHEN SHANK IS IN THE “TRIPFED” POSITION.

AS NEEDED, RELOCATE SHANKS FROM THE FRONT BAR AlL COLTER DIMENSIONS ARE TAKEN FROM THE

7O THE REAR BAR TO AVELD CLEARANGCE FROGLEMS, MOOLE OF THE BAR 7O THE CENTER OF THE COLTER
138 135
108 105
1 Sy ——— o 5
18.000— e ——t —23.500 .-[7 23.500-~ f— - ——-13.000
I %# Bipij|
l H | |
L " \
|
|
|| B [" l[ |
L %ﬂ ﬁ-
E 45 45 !
75 75
165 165

7/01 Model 1300 Anhydrous Toolbar 69




7/01

Model 1300 Anhydrous Toolbar

71300 COLTER ROW SFACING

JO” EVEN ROWS WITH

OF7TIONAL TANDEM WHEELS

NOTE: BHEN USING OFTIONAL AUTORESET SHANKS,
CONFIGURATION SHOWN MY RESULT N STRULICTURAL
LAAGE. 7O AVOID THIS, CHECK ALL DISC SEALERS FOR
CLEARANCE BHEN SHANK 1S IV THE TRIPPED ™ POSITION.
AS NEEDED, RELOCATE SHANKS FROM THE FRONT BAR
7D THE REAR BAR 7O AVOID CLEARANCE FROGLEMS.

AlL BHEEL DIMENSIONS ARE TAKEN FROM THE
ENG OF THE BIMG TO THE EDGE OF THE BYeAChET.

ALl COLTER DMENSIONS ARE TAKEN FROMW THE

70

MOOLE OF THE BAR TO THE CENTER OF THE COLTER.

17.000— e —

105

—17.000

135

vl

165

Al




ALL BHEEL ORENSIONS ARE TAKEN FROM THE END

71300 COLTER ROW SPACING
JE” EVEN ROWS WITH
OFTIONAL TANDEM WHEELS

OF THE WING/ MANFRAME TO THE FDGE OF THE BRACKET.

ALL COLTER DMENSIONS ARE TAKEN FROM THE
MDOLE OF THE BAR 7O THE CENTER OF THE COLIER

ALl OFFSET BRACKET DIMENSIONS ARE TAKEN FROW
THE MIDOLE OF THE BAR 70 THE FDGE OF THE BRACKET.

22—

19—y
-

vA

WY, J

—
N

18—~t=1
‘H‘-l.‘.

R

I

n

A

g0

54

80

=111

7/01

126

Model 1300 Anhydrous Toolbar

71




7/01 Model 1300 Anhydrous Toolbar

1300 COLTER ROW SPACING — 30° ROWS
WITH STANDARD WHEEL CONFIGURATION
73 SHANK (773" WNGS)

72

NOTE: BHEN USINMG OPTIONAL ALTORESET SHANKS, AlL WHEEL DMENSIONS ARE TAKEN FROM THE
CONMFIGURATION SHOKINV MY FESLLT W STRUCTLRAL ENMD OF THE BING TO THE LDGE OF THE BRACKET.
LUAGE. 7O AVOID THIS, CHECK ALL DISC SEALERS FOR
CLEARANGCE BHIEN SHANK IS IN THE “TRIFFED ™ POSITION,
AS NEEDED, RELOCATE SHANKS FIROM THE FRONT B4R COLTER LDIMENSIONS ARE TAKEN FROM THE
70 THE FEAR BAR 7O AVOD CLEARANCE FROBLEMS. oF

ALL
AIOOLE THE BARe 7O THE CENVER OF THE COLTER

s ~—24.750

—-—29.000% 24, FH0 - e
(O] Py |

o=\

Al _JI
l
e

Tl 80

i
e
[1+]
£

128 120

180

180




NOTE: WHEN USING OFTIONAL ALTORESET SHANKS,
CONFIGURATION SHOKN MY RESULT IN STRUCTURAL

LDAAGE, 7O AVOID THIS, CHECK ALL DISC SEALERS FOR
CLEARANCE

WHEN SHANK 1S 1N THE “TRIPFPED™ POSITION,
AS NEEDED, RELOCATE SHANKS FROM THE FRONT BAR
70 THE REAR BAR TO AVOIG CLEARANCE FROBLEMS.

~—32.000—

150

1300 COLTER ROW SFPACING

JO” ODD ROWS miTtH OFTIONAL

TANDEWM WHEELS (773" WING)

AlL WHEEL DRENSIONS ARE TARKEN FROM THE
EMD OF THE WING TO THE EDGE OF THE BRACKET

ALL COLTER DIMENSIONS ARE TAKEN FROW THE
MIOOLE OF THE B4R 7O THE CEVIER OF THE COLTER

-—23.000

e 32 . 000—
ED"TJI o T

3

[
C
%]
<

A

120

1o
o

180

120

7/01

Model 1300 Anhydrous Toolbar

180

73




7/01 Model 1300 Anhydrous Toolbar 74

7300 COLTER ROW SPACIVG
30" 00D ROWS WITH OPTIONAL
TANDEM WHEELS (773" WNVG)

NOTE: BHEN USING OFPTIONAL ALTORESET SHANKS, AlL BHEEL DHIENSIONS ARE TAKEN FROM THE
CONFIGLRATION SHOWN #AY RESULT N STFUCTURAL NG OF THE BING 7O JTHE £DGE OF THE BRACKET.
LUAGE,  TO AVOID THIS, CHEGK ALL DISC SEALERS FOR
CLEASANCE WHEN SHANK 1S IV THE “TRIPPED ™ POSITION.
AS NELDEL, RELOCATE SHANKS FROM THE FRONT 847 ALL COLTER DMENSIONS ARE TAKEN FROMW THE
70 THE REAR BAR TO AVOID CLEARANCE FROBLEMS. MPOLE OF THE B4R TO THE CENTER OF THE COLTER

S - P 23—
IRTD

Catal
-~hs

©w
©

120 120

180 180




DUAGE.  T7 AVOID THIS, CHELUK ALl DISC SEALERS FOR
HHEN SHANK 15 IN THE TRIPPED™ POSITION

NOTE: WHEN LSING OFTIONAL ALTORESET

7300 COLTER ROW SFACING

SHANKS,
CONFIGLIRATION SHOBW MAY RESULT N STRUCTURAL

CLEARANCE
AS NEEDED, RELOCATE SHANKS FROW THE FRONT BAR
0 THE FEAR BAR 10 AVOID CLEARANCE PROBLEMS.

193

J0” FVEN ROWS
(773" wnG)

ALL BHEEL DMHENSIONS ARE TAKEN FROM THE
LMD OF THE WING TQ THE EDGE OF THE BRACKET.

ALL COLTER DIENSIONS ARE THKEN FROM THE
MPOLE OF THE BAR 7O THE CENTER OF THE COLTER

=
!

185

135

105

1St —— =15

v 24,000

—~—4.3.000

===

I,

¥

7/01

Al

—;
L

1
—

16

Model 1300 Anhydrous Toolbar

75




7/01 Model 1300 Anhydrous Toolbar 76

7300 COLTER ROW SPACING
FO” EVEN ROWS WITH OPTIOMAL
TANOEM WHEELS (773" WING)

NOTE: BHEN USIVG OFTIONAL AUTORESET SHANKS, ALl REELL OMENSIONS ARE TAAEN FROM THE
CONFTGLRATION SHOWN AMAY RESUET IN STRUCTURAL END OF THE WNG 7O THE £DGE OF THE BRACKET.
LUAGE.  TU AVOID THIS, CHECK ALl DISC SEALERS FOR
CLEARANCE WHEN SHAMK /S IN THE “TRIBPED ™ POSITION.
AS NEEDED, RELOCATE SHANKS FROW THE FRONT B4R

AlL COLTER DENSIONS ARE TAKEN FROM THE
7O THE REAR BAR 70 AV CLEARANCE FROBLEMS.

MPOLE OF THE BaR 7O THE CENTER OF THE COLIER

195

185

135 135

105 105

15— ——
45.000 ~—23.500 7 23.500— — 45.000
‘I}?TD mﬁr%h: BIp| I

15
N A
R % R :
y N
A ‘

{Nﬂl‘\
M I LTI H
1] il
L L = R
E 45 45
73 73
185 185




1300 COLTER ROW SPACING
JO” EVEN ROWS WITH OPTIONAL
TANDEM WHEELS (773" WING)

NOTE: BRIEN USING OFPTIONAL ALTORESET SHANKS, ALL BHEEL DRIENSIONS ARE TAKEN FROM THE
CONFICURATION SHOWN KAY RESILT IN STRUCTURAL LNG OF THE BING 7O THE LDCE OF THE BRACKET
LAUAGE. 7O AVDID THIS, CHETK ALL LIS SEALERS FOR

CLEASCANCE HHEN SHANK 15 IN THE TRIFPED ™ POSITION,
AS' MEEDED, RELOCATE SHANKS FROM THE FRONT B4R

ALl COLTER ORENSIONS ARE TAKEHN FIROM THE
MMMWMAWWWM

MPOLE OF THE BAR 7O THE CENTER OF THE COLTER

135

185

135 135

105 105
15 ——f— 15

——23.500 23.500— = ~—32.000—

!

i
|

=L
:
=

|

Al
—
Al

Al

75 75

165 165

7/01 Model 1300 Anhydrous Toolbar 77




7/01 Model 1300 Anhydrous Toolbar 78

1300 COULTER SPACING
18" EVEN ROWS (113" WINGS)

35 135
81 81
f |H_|T|
L R
:~22.5—- 22 51 3G
Hiqn Eﬂ“f}|
ik Mﬂ[ ]
R th
117 T17
153 1583
171 171
180 180
89 188
ALL WHEEL DIMENSIONS ARE TAKEN FROM THE ALL COULTER DIMENSIONS ARE TAKEN FROM THE
END OF THE WING TO THE EDGE OF THE BRACKET. CENTER OF THE MAINFRAME TO THE COULTER ITSELF.

ALL OFSET BRACKET DIMENSIONS ARE TAKEN FROM THE
CENTER OF THE MAINFRAME TO THE EDGE OF THE BRACKET,




71300 COLTER ROW SFACING — 307 ROWS
WITH STANDARD WHEEL CONFIGURATION
75 SHAMK — (725" WING)

NOTE: BHEN USING OFTIONAL AUTORESET SHANKS, ALL BFHEEL DIMENSIONS ARE TAKEN FROM THE
CONFIGURATION SHORN MAY RESULT IN STRUCTURAL END OF THE HWING TU THE EDGE OF THE BRACKET.
LARAGE.  TO AVDID THIS, CHECK ALl DISC SEALERS FOR
CLEARANCE BHEN SHANK 1S IN THE “TRIPPED ™ POSITION
AS MEEDED, RELOCATE SHANKS FROM THE FRONT 8AF

COLTER DIMENSIONS ARE TAKEN FROM THE
70 THE FEAR BAR TO AWND CLEARINCE FROBLEMS.

ALl
MIODLE OF THE BAR 70 THE CENTER OF THE COLTER

210

210

150

120

~~28.000
Nl %] -

A=

T r——_m}\

N
(M
I

Al

180

180

7/01 Model 1300 Anhydrous Toolbar 79




NOTE: WHEN USING OF7IONAL AUTORESET SHANKS,
CONFIGURATION SHOWN MAY RESULT IV STRUCTURAL

DAMAGE. 7O AVOID THIS, CHECK ALL DISC SEALERS FOR

CLEARANCE WHEN SHANK /S IN THE “TRIPPED ™ POSITION.
AS NEEDED, RELOCATE SHANKS FROM THE FRONT GAR
70 THE REAR LAR 7O AVOID CLEARANCE FROBLEMS.

1300 COLTER ROW SFACING
J0" 000D ROWS WiTH OFTIONAL
TANDEM WHEFLS (75 SHANK—71257 WING)

ALL WHEEL DIMENSIONS ARE TAKEN FROM THE
END OF THE WING 70 THE £DGE OF THE GRACKET.

ALL COLTER DIMENSIONS ARE TAKEN FROM THE
MIDOLE OF 7THE BAR 70 THE CENTER OF 7THE COLTER

—

I

|

L
! 30

120 120
~—9.500 ~—23.000 ﬂ YL 23.000—= 9.500—= =
P IR @ = — L0 A L«
l L ]
L R
[__ I|| I “ 11 | Ll L H| > 11 1

'_
=]
2
|
2

60

30

60

150

90

90

150

180

210

180

210




7/01 Model 1300 Anhydrous Toolbar 80

71300 COLTER ROW SFACING
JO” ODD ROWS WITH OFPTIONAL
TANDEM WHEELS (725" WNG)

NOTE: WHEN USING CFPTIONA. AUTORESET SHANKS, ALL WHEEL DIMENSIONS ARE TAKIEN FROM THE
CONFIGLIRATION SHORN MAY FESULT IV SIRUCTURAL EMD OF THE BING TO THE FDGE OF THE BRACKET
LAMAGE. 7O AVOID THIS, CHECK ALl DISC SEALERS FOR
CLEARANCE BWHEN SHANK /S IV THIE TRIPPED” POSITION
AS' MEEDEL, RELOCATE SHANKS FROM THE FRONT BAR

ALL COLTER DIMENSIONS ARE THAREN FROM THE
70 THE REAR BAR 7D AVOID CLEARINGE PROGLERS.

MUOLE OF THE BAR TO THE CENIER OF THE COLIER

210 210

150 150

et}
I%J

N

r"“
r{
g

A}

30

0
(=]

20

180 180




7/01

T300 COULTER FOW SPACING
HOTE: WHEN USING OPTIONAL. AUTORESET. SHARKS, 75" 000 ROWS WITH OFTIONAL
ALE. 70 Al T AN Al O o TANDEM WHEELS (125° WING)

CLEARANCE. WHEN SHANK 1S IV THE TRIAPED ™ POSITION,
AS MEDED, FRELOCATE SHANKS FRGU THE FIRONT B4R
mmmmmammws

ALL BIEEL LUACENSIONS ARE TAKEN FROW THE
END OF THE BING TU THE LDGE OF THE BRACKET.

ALl CHTER LUENSIONS ARE TAKEN FIROM THE

MELE GF THE B To THE CENIER OF THE COLLIER:

150

185

210

150
135 135
103 105
50 &0
30 S0t
1 5}1 —f— =15
1 | L : 1
—~—23.000 23.000-
[=rfl
y
L L = R
1
45,5 45,5
75 75
20 20
120 120
185 185
g1 180

Model 1300 Anhydrous Toolbar

210

81




7/01

Model 1300 Anhydrous Toolbar

82




Model 1300 Anhydrous Toolbar

MARKER ATTATCHMENT

RELR| @TY. | PART # DESCRIPTION

s J E01380 LEFT MARKER TUBE WELIMENT
£ I | sarzsr FIGHT MARKER TUBE WELIMENT
2 & | BFE3 LEET SAFETY LATCH BRACKET
el d S01762 || RIGHT SAFETY LATCH BRACKET
g & |\ I00370 | /410N 55X 9% -~ U-BITFLL
& 2| 12 F/4” — LK WASHER — FLT

7 12 | tElS Z/E=10 HEX MUT —~ PLT

LXTEND & INCHES: PAST THE |
ENG OF THE WiNG 577 WINGS?

MARKER TUBE PLATES SHIAD
MELNT FLUSH WITH THE £MD
5 THE WING 13" WINGSD

MARKER TUBE PLATES lb\?!/

7/01 Mode] 1300 Anhydrous Toolbar

REFH| GT V| PART # LDESCRIPTION
& 5 | 400094 | 374 X 2 X 127 - RUBBER BUMPER
2 f | JOr343 1/A-20 X 47— CARRIAGE BT
0 ¥ | foics 1787 LOICK WASHER-FPL T
7 S | 11208 17420 HEX MUIT=FLT
/4 2 foal30 MARKER ARM SHFETY LATCH
y&S & 1ait77 FA-I0 X B~ HEX BLT-FLT
17 & LOIE33 FAE” FLAT WASHER-FLT
5 2 701242 | 2 410 SELF~LOCKING HEX NUT

83




84

Modei 1300 Anhydrous Toolbar
1300 LEFT MARKER ASSEMBLY — FXPLODED

7/01

S
N
R
\
N
g
X




1300 LEFT MARKER
ASSEMELY — LXPLODED

NOTE THAT THE LEFT MARKER DISC
ASSEMELY INCLUDE THE FOLLOWING:
BO0132T — LEFT SPINDLE WELDMENT
FI0158 — o BOLT HUE ASSEMELY

MARKERS COME STANGARD WITH THE
18™ NOTCHED BLADES WITH DEFTH
BANDS.  TO ORDER 18" NOTUHED
BLADES WITHOUT THE DEPTH 84NDS,
USE FART NUMBER 400227

FREF # o7y PART # DESCRIPTION
7 7 807257 LEFT INNER ARM ASSEMBLY
2 7 801255 LEFT MIDDLE ARM ASSEMBLY
3 7 400127 OUTER AFM TUBE
Y 7 400072 LEFT MARKER DISC ASSEMELY
5 7 204005 HYDRAULIC CYLINDER — 3 X 78
& 7 400704 MARKER DRAG LINK
7 7 200037 PIVOT BRACKET
& 7 400226 78" NOTCHED MARKER DISC W DEPTH BAND
g 7 602770 27" X & WELDED HINGE PIN
70 7 602764 277X 10-1,27 PN
77 7 602777 277X 77-1/8" AN
72 2 602736 277 X F~5/87 PLATED CYLINDER PN
77 7 707267 CHAIN CLEVIS ASSEMBLY
74 7 707268 G F7. COL PROOF CHAN
75 2 707153 1 2=13 X 4" HEX BOLT
/6 7 707749 1/2—~13 X 2" HEX BOLT
77 2z 707747 1/2=13 X 77 HEX BOLT
78 7 707237 7,27 FIAT WASHER
79 3 707222 7,27 LOCK WASHER
20 F 107273 1,/2—73 HEX NUT
27 7 707737 Z16—14 X 1—172° HEX BOLT
22 7 707230 776" FLAT WASHER
27 7 707227 /76" LOCK WASHER
24 7 707212 7/ 16— 74 HEX NUT
25 2 707727 3/E—76 X 2" HEX BOLT
26 2 707220 38" LOCK WASHER
27 2 707277 3/E—76 HEX NUT
25 4 307793 7,2-20 X 7—7/4" WHIZ BOLT
29 5 707247 732 X 27 COTTER PN

7/01

Model 1300 Anhydrous Toolbar

FPEVISED: /72707

83




hy
. 9
=
N
g §
5 N
g §
Z g
o &
s ¥
3 3
M_/

N

&

3

] R
MARKER BLADE MUST  Uj <\t |

GE OISHED V.




1300 RIGHT MARKER
ASSEMBELY — EXPLODED

NOTE THAT THE RIGHT MARKER DISC
ASSEMELY WNCLUDE THIE FOLLOWING:
EOII2L ~ RIGHT SFINOLE WELOMENT
FI0158 — & BOLT HUE ASSEMELY

MARKERS COME™ STANDARD WITH THE
I8” NOTUHED BLADES BITH DEPTH
LANDS. 7O ORDER 18~ NOTTHED
BLADES WITHOLT THE DEFTH BANDS,
USE PART NUMBER 400227

REF. H Q7% PART # DESCRIPTION
7 7 507258 RIGHT INVER AFM ASSEMBLY
2 7 B0I256 RICHT MIDOLE AfM ASSEMBLY
i 7 400727 OUTER ARM TUBE
7 7 400006 FIGHT MARKER DISC ASSEMBLY
5 7 204005 HYDRAULIC CYLINDER — 3 X 76
& 7 400704 MARKERR DRAG LINK
Z 7 400032 FIVOT BRACKET
& 7 400226 187 NOTCHED MARKER DISC W DEPTH EAND
g 7 602710 277X 8 WELDED HINGE PN
70 7 602764 277X 70—7,27 AN
77 7 602777 277X 77—1/5" PN
72 2 602736 277X F-5/8" FLATED CYLINDER PIV
73 7 707267 CHAIN CLEVIS ASSEMBLY
74 7 707268 9 FT. COU PROOF CHAIN
75 2 707753 7/2-73 X 4" HEX BOLT
76 7 707749 7/2-73 X 2° HEX BOLT
77 2 707747 7/2—73 X 7° HEX BOLT
78 7 707237 7/27 FIAT WASHER
79 3 707222 7,2" [OCK WASHER
20 7 707213 7/2—73 HEX NUT
27 7 707137 Z16—74 X 7—772" HEX BOLT
22 7 707230 776" FLAT WASHER
23 7 707227 Z/16” LOCK WASHER
24 7 707272 2/ 7614 HEX NUT
25 2 707727 3576 ¥ 2° HEX BOLT
25 2 707220 38" LOCK WASHER
27 2 707277 3876 HEX NUT
25 4 J07793 1/2-20 X 1—7,/4” WHIZ BOLT
29 5 707247 232 X 27 COTTER PN

7/01

Model 1300 Anhydrous Toolbar

REVISED: 7/12/07

&7




}ROAaRwdrous Toolbar
™ \\\
‘n-

U-BIHT SHOULD BE
ABLUT 1-1-27 INSIDE F

THE RIGHT HITCH TUBE AMD
THE VAL VE SHIULD BE IV LIME
WITH HTSES AS THEY CLME 7 OF THE
HOLDTWN DN THE HITCH TUBE FROM TRALCTOR

palN
FEFE | ETY | PART # DESCRIPTION
EOZ008 | CIMEBING TN -SEGUENCE A/ SELECTIR VAL VE

OOLT |24 X 6 X 147 ~ VAL VE MINTING FLATE]
JOI37 \ 3816 X 7 XN 87 —~ (B T-FLT
101550 | 287 — LICK WASHER-FLT

100271 | 2816 HEXN MIT-FLT

JOUEE (2816 X F=FLT-GRADE 5

o (G [ Lo
'\),L?fxix‘\k\““




AUTOMATIC SERUENCE VALVE OFPERATION

CAUTION: TAKE CARE HWHENV 71 URNING THE
ADSUSTMENT _SCREWS OUT THAT Y0U 00
NOT CUT THE O—RING SEAL BY BACKING
THE SCREW OUT 100 FAR.

LET ONE MARKER DOWN INTO THE OFPERATING FOSITION. LRGP THE HYDRALLIC LEVER
NI CIRELION THAT WOLLD FAVSE THE MARKER, SUT 00 NOT RAISE THE AARKER.
TS ELEINGT WILL CAUSE AN WNTERNAL SPOOL IN THE HLVE 70 SHIFT AND ALLOW
TE HARKER CYLINDER. THEN, MOVE THE HIDRALIL LEVER

O TO FLOW TO THE OFFOSY.
N THE DIRECTION THAT BILL

7/01

THE AUTOMATIC SEQUENCE WALVE ALLOBS THE
ALTERNATE OPERATION OF THE RIGHT AND LeFT
VARKERS, EACH THE THE MARKERS ARE “CYCLED .
THE OPPOSITE MARKER WL BE ACTVATED.

THE RAISE RATE ADJUSTING MALVE ALLOHS THE

OPERATOR 1O INCREASE OR DECREASE THE SPECD
THAT THE MARKER FRAISES. ADJUSTING THE WALVE
W (CLOCKWISE ROTATION) WL DECREASE THE SPEED
OF OPERATION. WHIE TURNING THE AQJUSTING SCREW
DUT (COUNTERCLOCKINSE) WILL WCREASE THE SEEED.
70 ADIIST THE RATE, FIRST LOOSEN THE MMl MUT

ON THE SCREW THEN ADJUST THE SCREW N OF OUT,
BE SURE TO RETIGHTEN THE JW NUT SECURELY AFTER
MAKING ANY ALSUSTAENIS.

THE PORIS DESIGNATED I ANG 2 ON THE WALVE
BLOCK SHOULD PONT FORHARD AND WL BE
ATTACHED 10 THE KHOSES THAT 60 70 THE TRACTOR

THE LOWER RATE ADSSTING VALVE ALLOWS THE
OPERATOR TO INCREASE OF DECREASE THE SPCED
THAT THE AARKER LOWERS. ADJUSTING THE JALVE

WV (CLACKMISE ROTATION) Wil DECREASE THE SPEED
OF OPERATION, MWAILE TURNING THE AQJUSTING SCREW
OUT (COUNTERCL OCKINSE] WL INCREASE THE SPEED.
PO ADIST THE RATE FIRST LOOSEN THE MM NOT
O THE SCREW, THEN ABJUST THE SCREW N OR OUT
BE SURE TU RETICHTEN THE MM NUT SECURELY AFTER
MAKING ANY ADVUSTMENTS:

LOWER THE OTHER MARKER,

Model 1300 Anhydrous Toolbar

85705

89




7/01 Model 1300 Anhydrous Toolbar 90

MARKER SEQUENCEFLOW
CONTROL VAL VE




MARKER SEQUENCEFLOW
CONTROL VALVE

REF. # @rr PART # DESCRIFTION
7 4 202774 6400—06 — 9776 MNC X G/76 O-FIVG
Z 7 2027175 RIOFE — HEXN SOCKET O—FING FPLUG
J Z 202776 R1032 — PORT ADAFTER
4 7 202777 RIOFF ~ DETENT SPRING
g Z 202178 R1036 - SFPRING
& J L027/9 RI044 — 7767 CHECK BALL
/7 7 2027850 RIO4T — 1,47 STFEL BALL
& 7 2027857 VALVE BODY (NON—STOCK ITEM)
g < 202762 RI047 — FEX SOCKET FPLUG
70 7 202183 SPOOL (NON-STOCK ITEM)
77 Z 202764 RI1042 — ADSUSTMENT SCHREW
7z Z 2027855 RI04E8 — 1/2-20 JM NUT
7J Z 2027856 RIOIE — NEEDLE
74 2 2027187 RI039 — SFRING FIV
75 Z 202758 RI046 — COMFPRESSION SFRING
76 Z 2027659 R7040 — O—FfAING
77 Z 202790 RIOL] — TEFLON GU ANVG
78 — 2027197 A5552 — VALVE ASSEMBLY COMPLETE (1—77)
79 — 202792 A5E72 — FLOW CONIROL UNIT (77—17)

7/01 . Model 1300 Anhydrous Toolbar




7/01

Model 1300 Anhydrous Toolbar

7300 AUTOMATIC SEQRUFNCE VALVE
HYDFRAULIC SCHEMATIC

REF. f orv: PART ff DESCRIPTION
7 2 207007 NO.5 MALE O—FRING X NO.6 MALE JiC. 90" ELBOW
2 £ 207029 NO.E MAE JC X NOE FEMALE JIC 90° ELEOW
K 2 207007 NO.BE MALE O—RING X NO.6 MALE HC STRAGHT
7 Z 202723 35" NPT X NO.E HE HOSE — 774"
5 7 207749 NO.E FEMALE JC X NO.E FERALE JC HOSE — 200"
5 7 202748 NO.E FEMALE JIC X NO.6 FEMALE JIC HOSE — 168"
7 7 202057 NO.E FEMALE JC X NO.E FEMALE JIC HOSE — 172*
& 7 202072 NO.E FEMALE JIC X NO.E FEMALE JIC HOSE — 137"

92




L1500 AUTOMATIC SECGUENCE
VAL VE HYRAULIC SCHEMATIC

)
ﬁ e e | o | PRy # LESCRIPTIEN
7% Y 1| 2oeare | £ X 247 RIGHT LIMG FIILE CYIINDER i PING
J.:’ Z 2 | Sorare | o X 2tT LEFT WING FIR D CYLINGER W PONS
/ 2 I | 204005 | 3 X 18 RIGHT MARKER CVINIER WoAPINS
& s s | ooeons | 7 15 LEFT MARKER CHLINDER RIS
I 5 L | eosone AUTIMATIE SEWUENCE VAL VE
(é;i e @ 3 I | o0 Mo& MALE S TEE
£ 7 7| 2o | Mo MAC X No.8 MALE [I-RING BIISS 90
g 2 | onony | Mo ML X Nod MALE L-RIMG STRAIGHT
2 2 | fors L72* NNPT X 1/8° FNOT BUSHING
0 2 | 202125 | 104 X 178% ¥ 2T MNPT X GFF HITSE

7/01 Model 1300 Anhydrous Toolbar




7/01

Model 1300 Anhydrous Toolbar

HISE CONFIGURA TIN FIR 1300 7O BAR MARKERS

LR HLISE DES TINA TN LENGTH \FART #
A /7 TRACTLR N MRV~
B \7L TRACTOR 1747 | 202123
O |\ 70 ROD END OF RIGHT MARKER CYLINUER VMR W~/ =
L\ 70 ROD END [ LEFT MARKER CYLINDER 1727 \202057 )
L |\ T BT END LF RIGHT MARKER CYLINIER 1687 | 202748
;70T BUTT END OF LEFT MARKER CHLINDER 2007 | 202745
G \70 BU7T7T LND OF 7THE RIGHT WING FLLD £0° 2020007
CHYLINDER (TR AR

NP0 HOSE 7O TEE SERVING ROD END OF THE Z0° 202000
RIGHT WING FOLD CHLINDER AND ROD END LF 07 EOPLI7
THE LLEFT WING FILD CYLINDER [067 |\ 202048
7L BUTT END OF LEFT WiING CYLINDER FRLY
BUTT END L RIGHT WING CYLINDER, &0 202155

RIUTE ALl HOSES ACRISS THE FRAME SECURING WITH NYLON TIES

MAKE CERTAIN MARKER MHITSES ARE NIT BINGING, FPULLING TIGHT,

OR IV A POSTTION 717 BE PINCHED BY MOVING FARTS.

94




7/01

COMENATION VALVE PORT IDENTIFICATION AND FUNCTION

ALL PORTS ARE NOE SUALE JC FITTINGS,

FPORIE COLE AND F ARE OFPERATIONAL HHEN
THE VALVE FANDLE /S HORIZONTHL AS SHOBN
GELOW. FORIS QOE AND F ARE ALL MARKER
FUNETION PORTS.

PORTE o AND & ARE OPERATIONAL BHEN THE
VALVE AANDLE (S VERITCAL PORTS J ANMD &
ARE FOLD FUNCTION FORTS.

Model 1300 Anhydrous Toolbar

95




7/01 Model 1300 Anhydrous Toolbar

LIV 2500 7L SERIES
I XN 16 CYLINDER EXFPLLDEL

- .
B \

)

A A

REF. K @TY.  PART # DESCRIPTION @\ |

- 7 SOF00F TN JE HYTRAULTC CYLINOER ..

7 7 205700 ISPE5E — R CLEVIS (5 o >
& s 0510 FIB00E — THREAD L0k @/ ﬁ’" ]

7 Z 205702 JLETER ~ ZAG-IE SET SEREW - J\\\\:‘)

2] 7 05703 492515 — RUT CAP @/ Q)

3 rd 205704 SUTHE — TUFE

& V' L0505 HLLEEI0 ~ CLEVIS CARP

7 rd 09106 JERIG ~ [-LP=12 LOCA NUT

& T FOT07 AG25E0 —~ FISTON

g 7 205108 A5P87F — L7 REF, # &y £RRT # LESCRLP TN

f0 & (7= iy BN F-5787 PLATED CYLIDER PV A7) I 05050 #lZ RN

/4 Ed JOI2685 BRAET HATRPIN f& J o502, HIF WIPER

12 2 ECZ0L7 NG O-FBiNe Bl 17 J E05652 M R0 0-fRNG
17 & Fo50rs S0 G-/ 15 J SO5023 M2 KO0 B

Vid £ oS0 Bl F-RING Bl - z EG50E JEAL KT COMALETE




ATTACHING THE WASH TANK WELDMENT




I7TEM O7TY

ATTACHING THE WASH TANK WELLDMENT

FPARTH#

DESCRIPTION

/| 7| seE011027 WASH TANK BLRACKET WELLDMENT

2\ 2| s670/5/2 S5/°8=11 X 57 X ES5T U-LOLT7-FLT

F | 4| 600581020 FLAT WASHER 5757

4| 4| 600566057 STUVER LUCANYT TYFE & - 5787 —-ONC

NOTE: PLUSTTION ERACKE T ST 77
DOES N7 INTERFERE WITH KDY UNITS




ATTACHING THE WASH TANK

ITEM

PART

NO. NUMBER Description1 QTY.
1 768011021 WASH TANK BRACKET WELDMENT 1
2 767500030 WASH TANK - COMPLETE 1




19500 N 1425 East Road ¢ Hudson, IL 681748-9450 (309) 454-1564 « FAX (309) 452-1610

WARRANTY
Main Frame, Wings, Wheel Supports ....c.ccccviveiiieiarnniincinnccncnns Three (3) Years
All Other Components, except tires .....cuuiiiiieriinesiisiinisiciesenienns One (1) Year

Progressive Farm Products Inc. (PFP, Inc.) warrants each new PFP, Inc. product to be
free from defects in material and workmanship. This warranty is in effect from the date
of delivery to the original purchaser and is applicable only for the normal life expectancy
of the machine or components, not to exceed the time periods listed above. Tires on
PFP, Inc. equipment are warranted through the respective tire manufacturer. Contact a
dealer of the manufacturer in your local area.

Under no circumstances will it cover any merchandise or components thereof which, in
the opinion of the company, has been subjected to negligent handling, misuse,
alternation, an accident, or if repairs have been made with parts other than those
obtainable through PFP, Inc.

Our obligation under this warranty shall be limited to repairing or replacing, free of
charge to the original purchaser any part that in our judgement shall show evidence of
such defect, provided further that such part shall be returned within thirty (30) days from
date of failure to PFP, Inc. through a dealer from whom the purchase was made,
transportation charges prepaid.

This warranty shall not be interpreted to render us liable for injury or damages of any
kind of nature, direct, consequential, or contingent to person or property. This warranty
does not extend to loss of crops, loss because of delay or any expense of loss incurred for
labor, supplies, substitute machinery, rental, or for any other reason.

There are no warranties, either expressed or implied, of merchantability of fitness for
particular purpose intended or fitness for any other reason.

This warranty is subject to any existing conditions of supply, which may directly affect
our ability to obtain materials or manufacture replacement parts.

PFP, Inc. reserves the right to make improvements in design or changes in specifications
at any time without incurring any obligations to owners of units previously sold.

No one is authorized to alter, modify, or enlarge this warranty nor the exclusions,
limitations, and reservations.

Progressive Farm Products Warranty dees not include
cost of travel time, mileage, hauling, or labor.






